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L TWMWTWMMW,M
Peak

Left blank

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-130 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 2C 5470~5725MHz Harmonic

ANT

802.11ax HE40 Full

CH102 5510MHz

CH110 5550MHz

Peak
Avg.

Date: 2022.0728

eve gom)
15
24
18]

LM T pil UL LIS [ pechnn|
350

| 2 7CC CLASS BiAVG)_Con
51

B
ety s b

a1
a3

Toddo. 70000, 72000, 25000

Site
Condition

000 4000, 6000, 8000. 10000, 12000 14000 1600
Frequency (MHz)

+ THOS-HHY
+ PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

evel @8m)

Date: 2022.08.02

T \J
o 2

s Ly N

pisstianel

WMMMMVWW‘W

L] Pefiinn

FCC CLASS B(AVG)_CON|

000

4000 G000, 6000, 10000, 12000. 14000, 16000 18000 20000 22000 25000
Froquency (MHz)

o
THO5-HHY
PEAK(UNIT) ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-131 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE40 Full
4 CH134 5670MHz

LT UL UL T L Peftnm

NI ISP e = te
Peak

Left blank

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-132 of 157



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE80 Full
4 CH106 5530MHz CH122 5610MHz

Date: 2022.07.28

eve dBm) Date: 20220728 ovel dBim)
123 124
24 24
184 104
WAL 1L LT [Pk AT SIS LILLL LT L Peionn
354 354
SRy FGC CLASS BAVG)_CON R FeC CLASS BiAVG)_CON|
513 513 o
N presver e —— I_ o i poseeAgumilihe
s g A - prfpuetiitase
o4 15
s 034
0004000, G000, 8000, 0060, 12000, 74000, 6000. 18000, 20000, 22000, 25000 G0 4000, 6000 6000 70000, 12000, 14000, 76006, 78000, 20000, 22000. 25000
Froquoncy (MHz) Frequency (M)
Site : THO5-HHY Site. THO5-HHY
Condition : PEAK(UNIT) ANT G6ATN=7.82 HORTZONTAL Condition PEAK(UNIT) ANT GATN+7.82 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz

Peak
Avg.

TEL : 886-3-327-0868 Page Number 1 C1-133 of 157
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE160 Full
4 CH114 5570MHz

ovel dBm) Date: 2022.07.28

138
25
183
T um LT [Pk
B S 1 Feccu )_Cor

ASS BIAVG)_CON

T S e e

000 4000, 6000, 8000, 10000 120

000, 16000.
M)

Site + THOS-HHY
Condition + PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number 1 C1-134 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11a CH144 5720MHz - L

CSE

Fundamental

Date: 2022.07-14

Avg.

Frequency (MHz)

ste
Condton U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL

RBW-1000.000KHz VBN-0.010KH;

Detector

evel (¢Bm) Date: 20220714 evel (4Bm)
138 i 134
J
25 25
103 188
WIM T TLLT I 8} LI PEAK(UNI)
oot/ :
Ere
513 513
o3 7
a3 a3
50 53605400, 420 5440.5460. 54 =T 740 00 7000 000 000 5000 000, 7000
Frequency (MH2) Frequency (MHz)
st THOSHY site
Condiion STRADDLES U-NI-182A ANT GAIN+7 82 HORZONTAL Condi PEAK(UNI) ANT GAIN+7 62 HORIZONTAL
REW-1000.000KHz VBW:3000.000KHz REW-1000.000Krz VBW:3000.000KHz
Detactor Detactor B
ovel (¢Bm) Date: 2022.07.44

134

25|

103

e 1%

L~

PO —_——

o3

a3

350 5380, 5400, 5420, 5440, 5450, 54805300, 552055405360, 5580.5600.5620.5640.5660.5680.5700. 5740

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-135 of 157



swamranas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11a CH144 5720MHz - R
4 CSE Fundamental

ol 1)
N LY

Peak Left blank

TEL : 886-3-327-0868 Page Number : C1-136 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Full CH144 5720MHz - L

CSE

Fundamental

Date: 2022.07-15

Avg.

350 5380, 5400, 5420.5440.5460. 5480. 500, 5520.5540.5560.5580.5500.5020. 5640.5660.5680.5700. 5740
Frequency (MHz)

Condton U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz
Peak

Left blank

evel (¢Bm) Date: 20220745 evel (@Bm)
s
[
138 MJ PEr
25 7 25
1838 0M 188 \
| W‘A UL TLLS ] U LI PEAK(UNI)
350 i WMW 35
oSt s et i A o e
513 513
75 o7
33 a3
350 5380,5400, 5420 5440, 5460. 54 i a0 000 2000, 5000 000 5000 000 7000
Frequency (M2 Frequency (H2)
st THOS HY site
Concition STRADDLES U-NI-182A ANT GAIN+7.82 HORZONTAL Condtion PEAK(UNI) ANT GAIN+7 82 HORIZONTAL
RBW:1000.000KHz VEIW:3000 000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 20220715

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-137 of 157



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C Straddle Channel Band Edge

WIFI
ANT 802.11ax HE20 Full CH144 5720MHz - R
4 CSE Fundamental
M“‘“M%
W%MMM%M ool
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-138 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz - L

CSE

Fundamental

Date: 2022.07.23

Avg.

350 5380, 5400, 5420.5440.5460. 5480, 500, 5520.5540.5560.5580.5500.5020. 5640.5660.5680.5700. 5740
Frequency (MHz)

U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz
Peak

Left blank

evel (¢Bm) Date: 20220723 evel @Bm)
25| . 2.5
103 \ 183
I T TLLS ] U LI PEAK(UNI)
sy i ; i E—
513 513
o3 73]
a3 a3
3 54005420 5440.5460.54 =T 740 00 7000 000 000 5000 000, 7000
Frequency (MH2) Frequency (MHz)
st THOSHY site
Condi STRADDLES U-NI-182A ANT GAIN+7 82 HORZONTAL Condiion PEAK(UNI) ANT GAIN+7 62 HORIZONTAL
REW-1000.000KHz VBW:3000.000KHz REW-1000.000Krz VBW:3000.000KHz
Detactor Peak Detactor B
ovel (¢Bm) Date: 20220723

134

25|

103

e

N ’[ N

513} Y

o3

a3

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-139 of 157



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R
4 CSE Fundamental
|

mmmmmmmmmmmm

Condition STRADDLES U-NI-182AANT GAIN+7.62 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number : C1-140 of 157
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE40 Full CH142 5710MHz - L

evel (¢Bm) Date: 20220745 evel @Bm) Date: 2022.07.15

138 s 138

25 24
103 183 t

W‘m T TLLT I 8} LI h PEAK(UNI)
350 J poufed 359 i
ot e AR
513 513
o3 73]
a3 a3
350 5360.5400, 420 5440.5460. 54 i a0 00 7000 000 000 5000 000 7000
Frequency (MH2) Frequency (MHz)
st THOSHY site
Condiion STRADDLES U-NI-182A ANT GAIN+7 82 HORZONTAL Condiion PEAK(UNI) ANT GAIN+7 62 HORIZONTAL
REW-1000.000KHz VBW:3000.000KHz REW-1000.000Krz VBW:3000.000KHz
Detactor Detactor B
ovel (¢Bm) Date: 20220745

134

25|

103

e

e
.
| BN
o3
a3
350 5380, 5400, 5420, 5440, 5460, 54805300, 552055405360, 5580.5600.5620.5640.5660.5680.5700. 5740
Frequency (H2)
sie ’
Condiion UNI182A AVERAGE ANT GAIN+7 62 HORZONTAL
RBW-1000 000KHz VBW0.010KHz
Detactor Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-141 of 157



sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Full CH142 5710MHz - R
4 CSE Fundamental

T
1: MWWMM M I

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C1-142 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE40 Partial 484/65 CH142 5710MHz - L

CSE

Fundamental

Date: 2022.07.23

Avg.

350 5380, 5400, 5420.5440.5460. 5480. 500, 5520.5540.5560.5580.5500.5020. 5640.5660.5680.5700. 5740
Frequency (MHz)

U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz
Peak

Left blank

evel (¢Bm) Date: 20220723 evel @Bm)
138 ehid 138
. Ny l
184 ol 14
T TLLT I 8} LI PEAK(UNI)
350 M 35 WJ I
o - -
513 513
o3 73]
a3 a3
350 0.5420,5440.5460.54 =T 740 00 7000 000 000 5000 000, 7000
Frequency (MH2) Frequency (MHz)
st THOSHY site
Condii STRADDLES U-NI-182A ANT GAIN+7 82 HORZONTAL Condiion PEAK(UNI) ANT GAIN+7 62 HORIZONTAL
REW-1000.000KHz VBW:3000.000KHz REW-1000.000Krz VBW:3000.000KHz
Detactor Peak Detactor B
ovel (¢Bm) Date: 20220723
134
25|
103
-35.0| / T
13 E S T T S
o3
a3

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-143 of 157



swamranas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - R
4 CSE Fundamental

: M
AT e

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C1-144 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax H80 Full (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Full CH138 5690MHz - L

CSE

Fundamental

Date: 2022.07-15

Avg.

350 5380, 5400, 5420.5440.54¢

0. 5480.5500. 5520.5540.5560. 5560, 5600, 5620, 5640.5660.5680.5700. 572
Frequency (MHz)

Condton U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz
Peak

Left blank

evel (d8m) Date: 2022.07-15 evel (4Bm)
138 M PEr
25 J 25
104 MM 10
1 M"’M T TS {1 ) 5] L1 PEAK(UNI)
I ,
™ e T St i
513 513
75 7
33 a3
50 5380.5400.5420,5440.5460.54 =T ) 000 2000, 5000 000 5000 5000, 7000
Freauency (MHz) Frequency (H2)
st THOS HY te
Concition STRADDLES U-NI-182A ANT GAIN+7.82 HORZONTAL Condit PEAK(UNI) ANT GAIN+7 82 HORIZONTAL
RBW:1000.000KHz VEIW:3000 000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07-15
138
25
188
J
350 //"
S I W
513 =
575
433

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-145 of 157



swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Full CH138 5690MHz - R

CSE Fundamental

Peak

Date: 20220715

vt o)
133
24
L :
e S STRADDLES Unultazn
o]
-35.0{ / i TN T
14
74
a4

site
Condition

Detactor

1905500 5630, 5650, 5670, 5690, 5710, 5730, 5750, 5770, 5790, 5810, 5630, 5850, 5370, 5890, 5910, 5930.59
Frequency (MHz)

STRADDLES U-NI-182AANT GAIN+7.62 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-146 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Partial 996/67 CH138 5690MHz - L

CSE

Fundamental

Peak

evel dBm)

Date: 20220723

[T

|

! Gl

Frequency (MHz)
THOSHY

STRADDLES U-NI182AANT GAIN+7 82 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Peak

Date: 2022.07.23

I U LYy 1‘ PEAK(UNI)

3000.

'PEAK(UNI) ANT GAINA7.82 HORIZONTAL
RBVY-1000.000KHz VBW:3000.000KHz
P

4000 5000. 5000 7000
Froquency (MiHz)

Avg.

ovel (dBm)

Date: 2022.07.23

HiH

v

4L

350 5380, 5400, 5420.5440.5460. 5480, 500, 5520.5540.5560.5580.5600.5020. 5640.5660.5680.5700. 5740
Frequency (MHz)

eeeeeee

U-NI-122A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-147 of 157



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - R
4 CSE Fundamental
gt N
350) i 1

Peak Left blank

TEL : 886-3-327-0868 Page Number : C1-148 of 157
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11a
4 CH144 5720MHz
N
TLALLT T UL 1L [ 1| eionn
o L IR D A
sy
Condition : PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank

Avg.

TEL : 886-3-327-0868 Page Number 1 C1-149 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE20 Full
4 CH144 5720MHz
B T Ty T (R RN UL [ Pebn
) A S SIS g
ot o sz oz
Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-150 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH144 5720MHz
B TN Ty T IR RN UL [ Pebin
MWMNVT(MM(M\(WM/\W o]

ot o ooz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-151 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE40 Full
4 CH142 5710MHz
R T T (B TRNT L [ Pei)
v 3 [T BiAve
JFWTWWMWWW

Condition + PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-152 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE40 Partial 484
4 Partial 484/65 CH142 5710MHz
R T Ty RN L ek
” S v e
Coeition PRAKIUNED) ANT GATNV7 42 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-153 of 157

FAX : 886-3-327-0855



e’ FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

UNII 2C - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HES8O0 Full
4 CH138 5680MHz
R T Ty I TR L [ Pein)

000 4000, 6000, 8000, 10000, 12000. 14000 16000. 18000. 20000. 22000.
yyyyyyyyy )

Site + THOS-HHY
Condition + PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.

TEL : 886-3-327-0868 Page Number : C1-154 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE80 Partial 996
4 Partial 996/67 CH138 5680MHz
LT J m UL [ e
[ WL 7CC CLASS BiAVG)_Con
b O o
ot o ooz
Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-155 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

Emission above 25GHz

5GHz 802.11ax HE40 Full (SHF)

evel(Bm) Date: 202208
12
23]
10 PeAKioN)
1
359 (ASEB0G)
513 i Sl
ot A
o5
38
nnnnnnnnnnnnnnnnnnnnn Saooa o000, 3000400
rrrrrrrr i)
site $ THOS-HHY
Condition : PEAK(UNII) ANT GAIN+7 82 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-156 of 157

FAX : 886-3-327-0855



e’ FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

Emission below 1GHz

5GHz WIFI 802.11ax HE40 Full (LF)

WIFI 5GHz WIFI
ANT 802.11ax HE40 Full
4 CSE

Date: 2022-08.09

50 600 700 0.
fffffffff )
site THO5-HY
Condition +FCC CLASS-B_CON ANT GAIN+7.82 HORIZONTAL
+ RBW:120.000KHz VBW:300.000KHzZ

QP/
Peak

Left blank

TEL : 886-3-327-0868 Page Number : C1-157 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH36 5180MHz

CSE

Fundamental

Date: 2022.06-18

Avg.

RBW:1000.000KHz VBW:0.010KHz

Left blank

evel (d8m) Date: 2022.06.18 evel (4Bm)
1

138 m«\ PEr

29 / | 29
18 188

T TLLT I U I PEAK(UNI)
o o
W i
N st
vt byl VPP T e
513 513
75 7
33 a3
0 S0 5050, 5070, 5090, 50, 5130 510 5170 5190, 5210 5230 5260 000 2000, 5000 000 5000 000, 7000
Freauency (MHz) Frequency (H2)

o THOS HY site

Concit FCC CLASSB_ PK_BE ANT GAIN#6 35 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.06.18

138

25

188

350

PP (S (S (S S S AN

575

433

0 S0, 5050, 5070, 5090, 50, 5130, 510 5170, 5190, 5210 5230 5260
Freauency (MH2)
ste .
Condition FCC CLASSB_AVG_BE ANT GAN+6 36 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-1 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - L

CSE Fundamental

Peak

evettam) one 0720610 e gm) one 20220618
3
139 . 134
29 29
13 14
350 A 350
; " [
———
19 19
ey -
39 9
" 00 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 %000 2000. 3000. 4000. 5000. 6000. 7000
Trecuency o) Freaseny o)

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW:1000.000KHz VBYW-3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.06-18

!

AN

Site
Conton

Detector

00 5030. 5050 5070 5090. 5110, 5130, 5150 5170, 5190, 5210. 5230 5260

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-2 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - R

CSE Fundamental

Date: 2022.06-18

Avg.

513
575
838
1005760 5210, 5230 5260, 5270, 5290 5310, 5330 6360 5370, 5390 5410. 5430 5460
Frequency (Mg
ste -+
Condiion FCC CLASS-B_ PK_BE ANT GAIN#6.36 HORZONTAL
REW.1000.000KHz VBW.3000.000KHz
Dtactor Peak
evel (¢Bm) Date: 2022.06-18
134
)
25
188
350

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-3 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH48 5220MHz - L

CSE Fundamental

Peak

evel dBm) Date: 2022.06-18 evel (4Bm) Date: 20220618
1
138 pemseiery 138
25| \ 25|
188 184
T MU PEAK(UNI)
350 1 350 N
A
513 513
75 675
38 3
1905500 5030, 5050, 5070, 5090, 5110, 5130 5150, 5170. 5190, 5210 5230, 5260 %5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz) Frequency (Miz)

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW:1000.000KHz VBYW-3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.06-18

i

I

Site
Conton

Detector

00 5030. 5050 5070 5090. 5110, 5130, 5150 5170, 5190, 5210. 5230 5260

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-4 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH48 5240MHz - R

CSE Fundamental

Peak

Date: 2022.06-18

105150 210

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

5230, 5250, 5270, 5290, 5310, 5330 5350, 570, 53%0. 5410, 54%0. 5460
Frequency (MHz)

Left blank

Avg.

evel 98m)

Date: 2022.06-18

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5410. 5430, 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-5 of 156



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH36 5180MHz

evel (¢Bm) Date:2022.06.18 evel (@Bm) Date: 2022.06.18
1
139 s 133
25| 25
b Urmmn TLLT I 8} I PEAK(UNY)
I o
350 M 354 I
i srrarnorbone
PR v R U b aeof e T—— o w
513 513
573 o7
33 a3
05030, 5050 5070, 5090, W0 130 5i%0. 5170, 51%0. 5210 5230 5200 00 2000 3000 000 5000 000 7000
Frequency (MHz) Frequency (MHz)
ste THOSHY sie
Condit FCC CLASS.B_ PK_BE ANT GAINS6 36 HORIZONTAL Conditon PEAK(UNI) ANT GANS6 36 HORIZONTAL
RBW-1000 000KrHz VBW3000.000KHz REW-1000.000Krz VB 3000 000KHz
Detector Detactor 3
evel (¢Bm) Date: 2022.06.18
138
25|
10
|
-/ —
513 e S—
573
33
05030, 505 5070, 5090 50 51305160, 5170, 5190, 5210 5230 5200
Frequency (WHz)
ste .
Cond FCC CLASS.B_ AVG_BE ANT GAIN+6 36 HORIZONTAL
RBW-1000 000KHz VBW.0.010KHz
Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-6 of 156



FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH44 5220MHz - L

CSE Fundamental

Peak

evel d8m) Date: 2022.06-18 evel (4Bm)

Date: 2022-06-18

W‘} 138
\ 25|
184

\MM ,,ﬂmmm m veaiomn

T I —
513
675
3
1905500 5030, 5050, 5070, 5090, 5110, 5130 5150. 5170, 5190, 5210 5230, 5260 %5060 2000, 3000,
Frequency (MHz)

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

5000, 7000

Avg.

evel 98m)

Date: 2022.06-18

00 5030. 5050 5070 5090. 5110, 5130, 5150 5170, 5190, 5210. 5230 5260

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-7 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH44 5220MHz - R

CSE Fundamental

Peak

Date: 2022.06-18

105150

site
Condition

Detactor

5210, 5230, 5250. 5270, 5290 5310, 5330, 5350, 5370 5390, 5410, 5430, 5460
Frequency (MHz)

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

Avg.

evel 98m)

Date: 2022.06-18

25| {
183
350

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5030, 5350, 5370. 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-8 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - L

CSE

Fundamental

Peak

evel d8m)

Date: 2022.06-18 evel @8m)

Date: 2022-06-18

[ 138
/

\ ’ PEAK(UNI)
e 350 oy

Attt o T

site
Condition

Detactor

FCC CLASS-B_PK_BE ANT GAIN+6.36 HO!
RBW:1000.000KHz VBWW-3000.000KHz
Peak

1905500 5030, 5050, 5070, 5090, 5110, 5130 5150. 5170. 5190, 5210 5230, 5260 %5060 2000, 3000,
Frequency (MHz)

4000,
Frequency (Miz)

site y
RIZONTAL Condition "PEAK(UNI) ANT GAIN#6.36 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz
Paak

5000,

5000, 7000

Avg.

ev

el 98m)

Date: 2022.06-18

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36

RBW:1000.000KHz VBW:0.010KHz
P

5030, 505. 5070 5090 5MM0. 5130, 5150 5170, 5190, 5210, 5230, 5260
Frequency (MiHz)

HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-9 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 2022.06-18

TP

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz

Peak

Detactor

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency

Left blank

Avg.

evel 98m)

Date: 2022.06-18

S’

|

~ N

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390. 5410. 54%0. 5460

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Frequency (MiHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-10 of 156



FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.07.01

k
f k

0 5030 5050 5070. 5090, 50, 5130, 5150, 5170, 5190 5210 5230. 5260
Frequency (MHz)

THOSHY
FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz
Peak

It e s b AR Rty

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAIN6.36 HORIZONTAL
RBVY-1000.000KHz VBW-3000.000KHz
P

Avg.

ovel (dBm)

Date: 2022.07.01

0 5030 5050 5070. 5090, 50, 5130. 5150 5170 5190 5210 5230. 5260
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

AN T VN
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - L

CSE

Fundamental

Peak

evel d8m)

Date: 2022.07-01

513
75
38
1905500 5030, 5050, 5070, 5090, 5110, 5130 5150, 5170, 5150, 5210, 5230,
Frequency (MHz)
site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak

5260

evel @8m)

Date: 2022.07.01

mn PEAK(UNY)

ol

2000, 3000, 5000,

4000,
Frequency (Miz)

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

5000,

Avg.

evel 98m)

Date: 2022.07-01

00 5030. 5050, 5070 5090, 5110, 5130, 5150 5170, 5190, 5210. 5230,

Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Detector P

5260

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 2022.07-01

105150

site
Condition

Detactor

5210, 5230, 5250. 5270, 5290 5310, 5330, 5350, 5970 5390, 5410, 5430. 5460
Frequency (MHz)

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

Left blank

Avg.

evel 98m)

Date: 2022.07-01

Sl

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-13 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5220MHz - L

CSE Fundamental

Peak

\
e ‘,
e

B 00 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 %000 2000. 3000. 4000. 5000. 6000. 7000

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL

FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

RBW:1000.000KHz VBYW-3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.07-01

EEE

Site
Conton

Detector

00 5030. 5050 5070, 5090. 5110, 5130, 5150 5170, 5190, 5210. 520 5260

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-14 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - R

CSE Fundamental

evel dBm) Date: 2022.07.01

1005760 52f0. 5230, 5250, 5270. 5290, 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

Gindiion O CLASS:5 PK_BE ANT GAINYS 36 HORZONTAL
Peak Left blank
188 ’
513 R — — = 1

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410. 54%0. 5460
Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz
Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-15 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

CSE

Fundamental

Avg.

evel (dBm) Date: 2022.07.01 evel (dBm) Date: 2022.07.01
1
138 ’\Yl PEr
25 25)
g L
T TLLT I U PEAK(UNI)
L
513 513
75 o7
33 a3
0 S0 5050, 5070, 5090, 50, 5130 5150 5170 5190, 5210 5230 5260 000 2000, 5000 000 5000 000, 7000
Freauency (MHz) Frequency (H2)
st THOS HY te
Concit FCC CLASSB_ PK_BE ANT GAIN#6 35 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Peak Detactor e
ovel (d8m) Date: 2022.07.01
138
25
188
350
N}
a9 s
575
433
0 S0, 5050, 5070, 5090, 50, 5130, 510 5170, 5190, 5210 5230 5260
Freauency (MH2)
ste .
Condtion FCC CLASSB_AVG_BE ANT GAN+6 36 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-16 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI UNII 1 5150~5250MHz Band Edge

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

5 CSE

Fundamental

evel (dBm)

Date: 2022.07.01

" J‘”W
- Fimn

PEAK(UNY)

ok 58 A oo

0 5030 5050 5070. 5090, 50, 5130, 5150 5170, 5190 5210 5230, 2000 3000.
Frequency (MHz)

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAIN6.36 HORIZONTAL
RBVY-1000.000KHz VBW-3000.000KHz
P

RBW:1000.000KHz VBW:0.010KHz
Peak

Avg.

ste THOSHY
Con FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz
Detector Peak
ovel (dBm)
138
25|
183
350
51.3| 1
575
833
0 5030 5050 5070. 5090, 50, 5130, 5150 5170. 5190 5210 5230.
Frequency (MHz)
ste .
Condton FCC CLASS-B_AVG_BE ANT GAIN+6 36 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-17 of 156



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge)

o~
WIFI UNII 1 5150~5250MHz Band Edge
evel (4Bm) Date: 2022.07.26 evel (dBm) Date: 2022.07.26
1
133 ‘W‘vl 139
25 A 25
183 i 183
. T TLLT I U I PEAK(UNI)
350 35 i "
et NN SR S m
513 513
75 7
33 a3
0 S0 5050, 5070, 5090, 50, 5130 510 5170, 5190, 5210 5230 5260 000 2000, 5000 000 5000 000, 7000
Freauency (MHz) Frequency (H2)
st THOS HY site
Concit FCC CLASSB_ PK_BE ANT GAIN#6 35 HORIZONTAL Condtion PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Peak Detactor e
ovel (d8m) Date: 2022.07.25
138
25
188
350
\
513 N —
575
433
0 S0, 5050, 5070, 5090, 50, 5130, 510 5170, 5190, 5210 5230 5260
Freauency (MH2)
ste THos
Conci FCC CLASSB_AVG_BE ANT GAN+6 36 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-18 of 156



FCC RADIO TEST REPORT

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - L

CSE Fundamental

Peak

Date: 2022.06-18 evel 4Bm) Date: 2022.06-18

T TLLT I U I PEAK(UNI)

1ol MMWM 354 .WWWWVWWWW; W

5000. 5000 7000

0 5030 5050 5070. 5090 50, 5130, 5150, 5170, 5190 5210 5230. 5260
Frequency (MHz)

site
LASS.8_PK_BE ANT GAIN+6.36 HORIZONTAL Condition
000KHz VEW-3000.000KHz

000 2000 3000. 4000
Froquency (MiHz)

'PEAK(UNI) ANT GAIN6.36 HORIZONTAL
RBVY-1000.000KHz VBW-3000.000KHz
P

Avg.

Date: 2022.06-18

0 5030 5050 5070. 5090, 5M0. 5130, 5150 5170. 5190 5210 5230, 5260
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-19 of 156

Report No. : FR1IN1011D




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - R

CSE Fundamental

Peak

evel d8m)

Date: 2022.06-18

NI

188 WM FGCCLASS B_PK.BE
, M. 1

L SN S

site g

Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz

Peak

Detactor

005750 52t0. 5230, 5250, 5270, 5290 5310, 5330. 53
Frequency

5370, 5390, 5410, 5430 5460
y (iz)

Left blank

Avg.

evel 98m)

Date: 2022.06-18

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410. 5430,

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

EC)
Frequency (MiHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-20 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH46 5230MHz - L

CSE

Fundamental

Peak

evel d8m)

Date: 2022.06-20

350)
A s daaa

513

15|

s8]

wW

1905500 5030, 5050 5070, 5090. SO e S s s s s s

FCE CLASS D P BE ANT GAINY6 36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Peak

evel (4Bm) Date: 20220620

%5060 2000, 3000, 4000,
Frequency (Miz)

"PEAK(UNI) ANT GAIN#6.36 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
Paak

5000, 5000,

Avg.

evel 98m)

Date: 2022.06-20

HEEE:

Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

00 5030. 5050 5070 5090. 5110, 5130, 5150 5170, 5190, 5210. 5230 5260

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-21 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH46 5230MHz - R

CSE

Fundamental

Date: 2022.06-20

oottt o

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370. 5390, 5410. 54%0. 5460
Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

Detector P

site -
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000 000Kz VBW-3000 000KHz
Detector Peak
evel (¢Bm) Date: 2022.06-20
133
]
23] [
184
wf C CLASS.® AVG BE
| — G CLASS.B_AVG;
513 = .
o75)
38

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-22 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - R

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.07.03

) ..qumwwmwu’ww‘Aw

B
.

L

1

0 5030 5050 5070. 5090, 50, 5130, 5150, 5170, 5190 5210 5230. 5260
Frequency (MHz)

THOSHY
FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz
Peak

Date: 2022.07.03

Pe————

PEAK(UNY)

2000 3000.

4000 5000.
Froquency (MiHz)

'PEAK(UNI) ANT GAIN6.36 HORIZONTAL
RBVY-1000.000KHz VBW-3000.000KHz
P

Avg.

ovel (dBm)

Date: 2022.07.03

Seas

0 5030 5050. 5070. 50%0. 510, 5130 5150 5170 5190 5210 5230. 52
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-23 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - L

CSE Fundamental

Peak

350 M\‘M%L

evel d8m)

Date: 2022.07-03

NWJ“\

25| 1

NI

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz

Peak

Detactor

005760 5210, 5230, 5250, 5270, 5290, 5310, 5330. 5350, 53
Frequency (MHz)

0. 5390, 5410, 5430, 5460

Left blank

Avg.

evel 98m)

Date: 2022.07-03

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370, 5390. 5410 5430,
Frequency (MiHz)

EC)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-24 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - L

CSE

Fundamental

Peak

evel d8m)

Date: 2022.07-03

J

14 il

g WMWMW‘ MWW
Limbertmmpiie st A

\

905500 5030, 5050, 5070, 50%0. 5110, 5130 5150, 5170, 5150,
Frea

ency (Wiiz)
site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak

5210 523, 5260

evel @8m)

Date: 2022-07-03

184
PEAK(UNI)
35| v

1

513
675
3

000 3000, 4000, 5000, 5000, 7000

Frequency (Miz)
site y
Condition "PEAK(UNI) ANT GAIN#6.36 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz

Detectar Paak

Avg.

evel 98m)

Date: 2022.07-03

v

25|
183
350 .

00 5030. 5050, 5070 5090, 5110, 5130, 5150, 5170 5190,

Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Detector P

s210. 523, 5260

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-25 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - R

CSE Fundamental

Date: 2022.07-03

i
359 ‘Mmﬂwmw i I R

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency

Avg.

y (iz)
site -
Condition FCC CLASS-8_PK_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000 000Kz VBW-3000 000KHz
Detector Peak
evel (¢Bm) Date: 2022.07-03
133
g
25 /
183
P ~—
I~ ~
L
513 i
o75)
38

160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370, 5390, 5410. 54%0. 5460
Frequency (MiHz)

Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz
Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-26 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - L

CSE

Fundamental

Peak

evel (dBm)

Date: 20220725

PR IRVR I

; \

e It

0 5030 5050 5070. 5090 50, 5130, 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)

THOSHY
FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Peak

Date: 2022.07.25

T L] i lu

1 v ‘umwwml

PEAK(UNY)

3000. 5000.

4000
Froquency (MiHz)

'PEAK(UNI) ANT GAIN6.36 HORIZONTAL
RBVY-1000.000KHz VBW-3000.000KHz
P

Avg.

ovel (dBm)

Date: 2022.07.25

0 5030 5050 5070. 5090, 5M0. 5130, 5150 5170. 5190 5210 5230. 5260
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-27 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - R

CSE Fundamental

Date: 20220725

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

Avg.

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 20220725
138
25
183
350
e
13 1
575
33
160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370, 5390, 5410. 54%0. 5460
Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
Hz

RBW:1000.000KHz VBW-0.010K¢
Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-28 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - L

CSE

Fundamental

Date: 2022.07.03

evel @8Bm)

Date: 2022.07.03

Avg.

evel (4Bm)
138 PEr 4
B s
g L"\')‘ 188
A W./ T TLLT I U I PEAK(UNI)
350 WMMWN“ 350)
IR I P per———T
513 513
75 7
33 a3
0 S0 5050, 5070, 5090, 50, 5130 5150 G170 5190, 5210 5230 5260 000 2000, 5000 000 5000 000, 7000
Freauency (MHz) Frequency (H2)
st THOS HY te
Concit FCC CLASSB_ PK_BE ANT GAIN#6 35 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Peak Detactor e
ovel (d8m) Date: 2022.07.03
138
25 s
188
350
ol -
513 e
575
433
0 S0, 5050, 5070, 5090 510 5130, 5150 5170, 5190, 5290, 5230, 52
Frequency (MHz)
ste THos
Conci FCC CLASSB_AVG_BE ANT GAN+6 36 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-29 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - R

CSE Fundamental

Date: 2022.07-06

105150

5210, 5230, 5250. 5270, 5290 5310, 5330, 5350, 5370 5390, 5410, 5430, 5460
Frequency

Avg.

25|
183
350

——

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.36 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel (9Bm) Date: 2022.07-03
138

.

Site
Conton

Detector

160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370, 5390, 5410. 54%0. 5460

Frequency (MiHz)

THOSHY.
FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz

P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-30 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - L

CSE

Fundamental

Date: 2022.07.05

Avg.

evel (d8m) Date: 2022.07.05 evel (dBm)
138 PEr :
W i it
25 25)
g L
T TLLT I U 1 PEAK(UNI)
1
350 st 354 l\,
VT Ao .  LERRASEBUOUEHO0M
ovee Y e AT
513 513
75 o7
33 a3
05030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)
o THOS HY site
Concit FCC CLASSB_ PK_BE ANT GAIN#6 43 HORIZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Datector Detactor e
ovel (d8m) Date: 2022.07.05.
138
25
N MVVV\T
350
T
e e
575
433
05030, 5050, 5070. 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340
Frea 2)
ste .
Condtion FCC CLASSB_AVG_BE ANT GAN+6 43 HORIZONTAL
REW:1000.000KHz VEIW-0.010KHz
Datactor

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-31 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - R

CSE Fundamental

Date: 20220705

eve gBm)
134
e e R e
24
104 ecccuasi o oxs
M i “M

350 i putcrienst Wt
513

o)

o34

5460

005760 52t0. 5230, 5250, 5270, 5290, 5310, 5330. 5350, 5370, 5390 5410 5430,
Frequency (MHz)

Avg.

site g
Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz
Detactor Peak
evel 98m) Date: 2022.07-05
138
25| —
N N\,\VW
350
513 =SS —
575
33
160 5210, 5200 5250 5270, 5290, 5310. 5930, 5350, 5370. 5390, 5410. 54%0. 5460
Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Detector P

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-32 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - L

CSE

Fundamental

Date: 2022.07.05

Avg.

0 5030, 5050. 5070. 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

FCC CLASS-B_AVG_BE ANT GAIN+6 43 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KHz
Peak

evel (8m) Date: 2022.07.05 evel (4Bm)
138 PEr
1

N W»qurm«w N

e 188
§ T TLLT 1 U PEAK(UNI)
250 P bt 559 /
g o et AR

513 513
575 7
33 a3

00 5030, 5050. 5070, 5090, 5110, 5130, 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340 000 2000, 5000 000 5000 000, 7000
Frequency (MHz) Frequency (H2)

o THOS HY te

Concition FCC CLASSB_ PK_BE ANT GAIN46 43 HORZONTAL Condit PEAK(UNI) ANT GAIN+6 43 HORIZONTAL
REW:1000.000KHz VBIW:3000.000KHz REW-1000.000KHz VBW:3000 000KHz
Detector P Detactor e
ovel (d8m) Date: 2022.07.05
138
25
et SNA
o A,\\[\Nv
350
p—

Er

575

433

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-33 of 156



SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR1IN1011D

WIFI UNII 1 5150~5250MHz Band Edge

ANT 802.11ax HE160 Partial 1992/68 CH50 5250MHz - R

5 CSE Fundamental

evel dBm) Date: 2022.07.05

N i e
g
Mo “MMW

1005760 52f0. 5230, 5250, 5270, 5290. 5310, 5330. 6350, 5370, 5390. 5410, 5430 5460
Frequency (MHz)

site g

Condition FCC CLASS-B_PK_BE ANT GAIN+6.43 HORZONTAL
RBW:1000.000KHz VBWW-3000.000KHz

Detactor Peak

Peak Left blank

evel 98m) Date: 2022.07-05

i s b
o

Fcd
—~

160 5210, 5200 5250 5270, 5290, 5310. 5330, 550, 5370, 5390, 5410. 54%0. 5460

Frequency (MiHz)
Site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz
Detector P

Avg. Left blank

TEL : 886-3-327-0868 Page Number

FAX : 886-3-327-0855

: C2-34 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CH36 5180MHz

CH44 5220MHz

Peak
Avg.

evel (dBm)

Date: 20220729

LILRTITY T Ry |/

L[ esiomn)
) FQC CLASS BIAVG)_CON

3
L ol
T L

Site

Condition

000 4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
Frequency (MHz)

 THO5-HHY
+ PEAK(UNII) ANT GAIN+6.36 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

evel @8m)

Date: 2022.07.20

ML

1

350)
s

L] Pefiinn
FeC CLASS BiAVG)_CON|

3

MUAA S Ar i mad
o735 N e
g
00 4000, G000, 6000 70000 12000, 14000, 16000, 18000, 70000, 7000, 75000
Froquency (MHz)
Site. THO5-HHY
Conditi PEAK(UNIT) ANT GATN+6.36 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-35 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CHA48 5240MHz

Peak
Avg.

evel d8m)

Date: 2022.07-29

IR, e

1905500 4000

site * THOB-HHY
Condition + PEAK(UNII) ANT GAIN#6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

5000, 8000, 10000, 12000 14000. 16000, 1000, 20000, 22000, 25000
Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-36 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE20 Full

CH36

5180MHz

CH44 5220MHz

Peak
Avg.

Date: 20220729

ove gom)
15
29
183
(LT Ay | [ [ g | Pk
39 i, con
e l
513 .
2 \
s3] b bt o i e
a3

000 4000, 6000, 8000, 100

Site  THO5-HHY
Condition

0. 12000, 14000 16000, 18000, 20000. 22000 25000
Frequency (MHz)

+ PEAK(UNII) ANT GAIN+6.36 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

evel @8m)

Date: 2022.07.20

ML

I o Ly N

350 M "’“I

L] Pefiinn
FeC CLASS BiAVG)_CON|

3

IRy, FTES SRR
st
828
000 4000, 6000, G000, 10000, 17000, 14000 16000. 18000 20000. 22000 25000
Frequency (MHz)
Site THO5-HHY
Condit PEAK(UNIT) ANT 6ATN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-37 of 156



FCC RADIO TEST REPORT

UNII 1 5150~5250MHz Harmonic

WIFI
ANT 802.11ax HE20
5 CH48 5240MHz
UL T | | L[ Petnn)|
| el TN ity SR )
1004000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
: PEAK(UNIT) ANT GAIN+6.36 HORIZONTAL
ot e oz
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1IN1011D

: C2-38 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII 1 5150~5250MHz Harmonic

ANT 802.11ax HE20 Partial 26

5 Partial 26/0 CH36 5180MHz

Partial 26/4 CH44 5220MHz

Date: 2022.08.02

vl (6Bm)
14
29
u)
(MITay NI RNTI (R [P
254 FCC CLASS B(AVG) CON
o .
1)
gl A
s LMWMMM«W
P

000 4000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

Site + THOS-HHY
Condition + PEAK(UNIT) ANT 6AIN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Avg.

Date: 2022.08.01

ovel dBim)
129
24
104

AT SIS LILLL LT L Peionn
354

1 e FOC CLASS B(AVG)_CON
51

ot

73] T e PoAA

g

000 4000 G000, 8000, 10000, 14000, 16000, 18000, 20000. 22000 25000
(M2

720001

Frequency (MHz)

Site THO5-HHY

Condition PEAK(UNIT) ANT 6ATN+6.36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-39 of 156




sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH48 5240MHz

380 FiC CLASS BAVG)_on
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+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C2-81 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH100 5500MHz

CSE

Fundamental

Peak

evel 9Bm)

Date: 2022.07-26.

5360, 5400, 420, 5440,
Frequency (MHz)

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Peak

5460, B 5500, 5510

evel @8m)

Date: 20220726

UTm T T 5] L]

PEAK(UNI)

2000 3000. 400,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW:3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.07.26

5360, 5400, 420, 5440,
Frequency )

THOS HY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

5500, 5510

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH116 5580MHz - L

CSE

Fundamental

Avg.

183 //

350 P
sy
75
33
350 5380, 5400 5420 5440 5A60. 54G0 5500 5520, 5540, 5se0. et
Frequency (MHz)
ste THOSHY
Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL

RBW-1000.000KHz VBW/-0.010KHz
Detector 2

.

‘

PN I
PRSP T | "

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11a CH116 5580MHz - R
5 CSE Fundamental
|
. et ,
e T W

RBW-1000.000KHz VBW/:3000.000KHz
Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number : C2-84 of 156
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11a CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 20220622

/
g

183
360 T P SR |
513
575
33

5 5700, B 720, 5730, 740, 5750, 5760, 5765

Frequency (MHz)
Ste
Coniton PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/:3000.000KHz

Dtector Peak

evel (d8m)

Date: 2022.06.22

513
75
33

000 2000, 3000, 4000, 5000, 5000. 7000

Frequency (MHz)
site
Condition PEAK(UNI) ANT GAIN+7.82 HORIZONTAL.
RBW-1000.000KHz VBW-3000.000KHz

Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Full CH100 5500MHz

CSE

Fundamental

Peak

evel 9Bm)

Date: 2022.07-26.

I

[

5360, 5400, 420, 5440, 5460, B 5500, 5510
Frequency (MHz)

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Peak

evel

(@Bm)

Date: 20220726

PEAK(UNI)

2000 3000. 400,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW:3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.07.26

5360, 5400, 420, 5440, B4 E 5500, 5510
Frequency )

THOS HY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

K

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Full CH116 5580MHz - L

CSE

Fundamental

Date: 20220622

evel (d8m)

Date: 2022.06.22

Avg.

i)
ST LTI L v
| W”W i
-35.0) WWWAM 59 »A/J
L -
B it i e —
- 9
Frsovncs roqnes i)
See See
Gondtion PR BEUN 53 ANT GAINST 82 HORZONTAL Sonction PAAK(I ANT GAIS7 2 HORZONTAL
Bt e VB 3000 000 B oD acse VN 200 000
oescer ok Dot P
wvoraam) p——
~
p
513 17//_//
a2
R R N T
sovncs
Sto sy
Sondtion AV BEUI B ANT GaNe 82 HORZONTAL
RSO0 e VB0 D10k

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: C2-87 of 156



e% FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE20 Full CH116 5580MHz - R
5 CSE Fundamental

Date: 20220622

o
he
55
i
i

Coniton PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/:3000.000KHz
Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number : C2-88 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Full CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 20220622 ovel (48m)

Date: 2022.06.22

N
4/ i
o I MR

L beAK_sEwn a3
50 . 554
19 514
o5 o5
ey 24
5 oo sie s eme s s steasmes 100555
eeauency e
sto sio
Condits PEAK_BE(UN_B3ANT GAIN+T 82 HORZONTAL Condtion
RBN-T000 00K VW 3000 000cHs
Detoctor - Peak Detctor

2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.82 HORIZONTAL.
RBW-1000.000KHz VBW-3000.000KHz
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH100 5500MHz

CSE

Fundamental

Peak

Date: 2022.07-04

T LT 8] [ ] PEAK(UNI)

o i A

evel 9Bm)
138
25
183
350
513
575
833
350 5360, 5400, 420, 5440,
Frequency (MHz)
ste .
Condition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz
Peak

3000. 400,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW:3000.000KHz
Peak

Avg.

evel 98m)
138
25
183
350
5131
75
38
350 5360, 5400, 420, 5440,
Frequency )
ste THOS HY
Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz - L

CSE

Fundamental

Avg.

513 =

75

33

350 5380, 5400, 5420 5440 5A60. 54G0 5500 5520, 5540, 5se0. et

Frequency (MHz)

ste THOSHY

Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL

RBW-1000.000KHz VBW/-0.010KHz
Detector

Left blank

29 V\« 29
=

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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e% FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - R
5 CSE Fundamental
UEJ HJ\’M L
W

RBW-1000.000KHz VBW/:3000.000KHz
Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-92 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

CSE Fundamental

Peak

ovel (d8m)

Date: 2022.07.04 ovel (48m)

Date: 2022.07.04

mwwmwf\
25 \ 25)
183 183
PEAK_BE(UNI) B3 TUT LT 1 U Ll

380 s o 81
519 o1
o9 o8
59 59
g TN e e Y 10055 go0n o0 7o £ o5 700
Treasonc iy recuone )
ste ste
Gondton_ PEAK BE(UMI) B3 ANT AN 62 HORZONTAL Gondtion _ PEAKIONIDANT GANY? 82 HORIZONTAL
REW 1000 00012 VEW-3000 G0k REW 1000 00042 VENN 3000 000k
DetctorPesk DetctorPeak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH100 5500MHz

CSE

Fundamental

Peak

evel 9Bm)

Date: 2022-07-04

[ SV S R AT S

/”\

Vg

K
bl

5360, 5400, 420, 5440, 5460, B 5500, 55
Frequency (MHz)

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Peak

Date: 2022.07-04

T LT 8] [ ] PEAK(UNI)

3000. 400,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW:3000.000KHz
Peak

Avg.

evel 98m)

Date: 2022.07-04

350 5360, 5400, 420, 5440, B4 E 5500, 55
Frequency )
ste THOS HY
Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH140 5700MHz

CSE Fundamental

Peak

Date: 2022.07.04

of el
25| \,\“ 2.5

o S s m——
359 : T | 350 o,

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

CSE

Fundamental

Date: 20220726

T LT 8] [ ] PEAK(UNI)

eve gbm)
118
25
108
359 L
513
74
a4
550 T )

5440,
Frequency (MHz)

3000. 400,
Frequency (MHz)

Avg.

0.
Frequency )

THOS HY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

ste g g
Con PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW.1000.000KHz VBW:3000.000KHz
Detector Peak Peak
evel 98m)
138
25
183
350
75
38
350 5360, 5400, 420, Badt

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.07.04

* ("A(IWM’W\\

bF,

\ PEAK_BE(UNI_ B3
]
513
575
33

5 5700, 710, 5720, 5730, 5740, 5750, 5760. 5765
Frequency (MHz)
Ste
Condition PEAK_BE(UNI)_B3 ANT GAINi+7 82 HORIZONTAL

RBW-1000.000KHz VBW/:3000.000KHz
Peak

evel (d8m)

Date: 2022.07.04

2000, 3000, 4000, 5000,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.82 HORIZONTAL.
RBW-1000.000KHz VBW-3000.000KHz
Peak

5000. 7000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge)

~
WIFI UNII 2C 5470~5725MHz Band Edge
evel (9Bm) Date: 2022.07-26 evel (dBm) Date: 2022.07-26
138 1
25 25
e 7 183
| UL T T U LI PEAK(UNI)
JVMW
350 35
e e I
513 513
575 75
38 s
350 5380, ED D 5440 ED 5480, 5500510 005560 2000 5000 000 E 500 7000
Frequency (MHz) Freauency (MH2)
ste THOS HY sie -
Condition PEAK_BE(UNI) B3 ANT GAIN+7 82 HORZONTAL Condition PEAK(UNI) ANT GAIN+7 52 HORIZONTAL
REW.7000.000KHz VBW:3000 000Kz REW.1000,000KHz VBIW.3000 000KHz
Datactor Peak Detactor Peak
evel (8m) Date: 2022.07.26
138
25
183
350 |
513 —
575
838
350 Ema s e g0, 55005610
Frequency wiiz)
ste THOS HY
Condition AVG_BE(UNI) B3 ANT GAIN+T .62 HORZONTAL
RBW-1000.000KHz VBW.0.010KHz
D

TEL : 886-3-327-0868 Page Number : C2-98 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH140 5700MHz

CSE Fundamental

Peak

ovel (dBm)

Date: 2022.07.26 evel (d8m)

Date: 2022.07.26

/

13gf | i
E 23|
g 188)
PEAK_BE(UNN. 83| CUTm ML 1 1 U L
Y

25
183
PEAK(UNI
el o,

359 T e AT B ST 350
519 513
575 65
39 34

5 5700, 5710, w2, 570, 740, 5750 5760. 5765 %4500 2000, 3000. 000, 5000, 000, 7000

Frequency (MHz) Frequency (MHz)
Ste site
Condit PEAK_BE(UNI)_B3 ANT GAIN+7 82 HORZONTAL Condition PEAK(UNI) ANT GAIN+7 82 HORIZONTAL
RBW:1000.000KHz VBW-3000 000KHz RBW-1000.000KHz VB-3000 000KHz

Detector Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE40 Full CH102 5510MHz - L

CSE

Fundamental

evel 98m)

Date: 20220623

evel @8m) Date: 20220623

UTm T T 5] L] PEAK(UNI)

[ Nem———

Avg.

359 i

[P ——————
513 513
75 7|
38 833

350 5360, 5400 5420 5440 5460 5480, 5500, 5520, 5540, 5560 5580 5600, 5620 %3500 2000, 5000 000 E 00 7000

Freaquency (MHz) Freauency (MH2)
ste . sie -
Co PEAK_BE(UNI)_B3 ANT GAIN+7 82 HORZONTAL Condition PEAK(UNI) ANT GAIN+7 62 HORIZONTAL
REW.7000.000KHz VBW:3000 000KHz RBW:1000.000KHz VBW-3000 000KHz

Detector Peak Detector Peak

evel (@Bm) Date: 2022.06.23

133

25| W

B

350 L

s13f= —1- B B

75|

838

350 5360, 5400 5420 5440 5460 5480. 5500. 5520, 5540. 5560 5500, 5600, 56
Frequency iz)
ste THOS HY
Condiion AVG_BE(UNI)_B3 ANT GAIN+T 62 HORZONTAL
RBW. 1000 000KHz VBW-0.010KHz
Detect Peak

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE40 Full CH102 5510MHz - R
5 CSE Fundamental
Snefal Wm
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR1IN1011D

FCC RADIO TEST REPORT

SPORTON LAB.

WIFI UNII 2C 5470~5725MHz Band Edge

ANT 802.11ax HE40 Full CH110 5550MHz - L
CSE Fundamental

Date: 20220623 evel (4Bm) Date: 20220623

ol (¢Bm)

38 ety
25| 25
183 188
T ML 1 UL PEAK(UNI
2 I
i B

S J
-
ol
- -
I \
513 |

5480, 5500 5520, 5540 5550. 5580 5600, 5620
Froquency (MHz)

ste THOSHY
Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number 1 C2-102 of 156
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE40 Full CH110 5550MHz - R
5 CSE Fundamental
JWMN/ M"x ~

RBW-1000.000KHz VBW/:3000.000KHz
Peak

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE40 Full CH134 5670MHz - L

CSE

Fundamental

Date: 2022.06.27

Avg.

y (Mi2)

THOSHY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

o f— ctm
138 ,v—&,«j 138
|
P AR TR R TR S T S
L
S R 8 s R 7 !
B P
T — EET
asiom [—
’/—’—j
I

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE40 Full CH134 5670MHz - R
5 CSE Fundamental
; Anan
/ \M
iR e b, "

RBW-1000.000KHz VBW/:3000.000KHz
Peak

Peak Left blank
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swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI UNII 2C 5470~5725MHz Band Edge

ANT 802.11ax HE40 Partial 484/65 CH102 5510MHz - L

5 CSE

Fundamental

evel 98m) Date: 2022.07.04

14 rww.m\

* i
YN

9
bapnnm sy gt O]

5
WW"‘W)»M

350 5380, 5400, 5420 5440, 5460. 5480, 5500 5520, 5540 5560, 5560 5600, 5
Frequency (MHz)

s .
Condition PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Peak

Peak

Date: 2022.07-04

T LT 8] [ ] PEAK(UNI)

3000. 400,
Frequency (MHz)

PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW:3000.000KHz
Peak

evel 98m) Date: 2022.07.04

Il

183
350 L
R I S S

350 5380, 5400, 5420 5440, 5460, 5460, 5500, 5520, 5540, 5560, 5560, 5600, 5;
Frequency )

ste THOS HY

Condition AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Detector eak

Avg.

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE40 Partial 484/65 CH102 5510MHz - R
5 CSE Fundamental
;::;Jw L. LM
Peak Left blank
TEL : 886-3-327-0868 Page Number 1 C2-107 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH110 5550MHz - L

CSE

Fundamental

Avg.

350 5360, 5400. 5420, 5440, 5l

5480, 5500 5520, 5540 5550. 5580 5600, 5620
Froquency (MHz)

THOSHY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

evtam J—— oo g oo 20220725
138 r"\w‘“\ﬁ’w 138
!
25| Wm'/ \ 25|
R T T E e T iy
M V"‘MW Jf : pEAKUNY
359 — 359
I T
3 19
- -
- 9
N e o 000 o0 o0 o0 700
ooy roqnes i)
See See
Gondtion PR BEUN 53 ANT GAINST 82 HORZONTAL Sonction PAAK(I ANT GAIS7 2 HORZONTAL
Bt e VB 3000 000 B oD acse VN 200 000
oescer ok Dot P
evotaam) o 2020728
9
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI

UNII 2C 5470~5725MHz Band Edge
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802.11ax HE40 Partial 484/65 CH134 5670MHz - L

CSE Fundamental

Peak
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Peak

[ et
H R I TR T

i e

L A —— FOE L S

RBW-1000.000KHz VBW-3000.000KHz
Peak

Avg.

Date: 202207-04

350 5380, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580. 5600, 5620, 5640, 5660. 5680, 5720

THOSHY
AVG_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

y (Mi2)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-110 of 156



ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge

ANT

802.11ax HE80 Full CH106 5530MHz - L

CSE
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Peak

Date: 20220624

PEAK_BE(UNI)_B3 ANT GAIN+7.82 HORIZONTAL
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE80 Full CH106 5530MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D
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e% FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE80 Full CH122 5610MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Partial 966 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge
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ssamron s, FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE80 Partial 966/67 CH106 5530MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D
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swamranas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Band Edge
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5 CSE Fundamental
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz
WIFI 802.11ax HE160 Full (Band Edge)

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE160 Full CH114 5570MHz - L
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C 5470~5725MHz Band Edge
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII 2C 5470~5725MHz Band Edge
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802.11ax HE160 Partial 1992/68 CH114 5570MHz - L

CSE
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

WIFI UNII 2C 5470~5725MHz Band Edge
ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic)
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Remark: The unwanted emission of CH116 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11a
5 CH140 5700MHz
T WL UL L eeaom)
350 R~ FGC CLASS BIAVG)_CON|
:: l it wmmuwiwwww}mm
Condin PN ANT GAINS? 2 HORZONTAL
Peak
Left blank
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Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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swanranas. FCC RADIO TEST REPORT

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 2C 5470~5725MHz Harmonic

ANT

802.11ax HE20 Full

CH100 5500MHz CH116 5580MHz

Peak
Avg.
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Remark: The unwanted emission of CH116 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE20 Full
5 CH140 5700MHz
LT ML T[T L o)
T ey
\
Peak
Left blank
Avg.

Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)
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UNII 2C 5470~5725MHz Harmonic
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802.11ax HE20 Partial 26

Partial 26/0 CH100 5500MHz

Partial 26/4 CH116 5580MHz

Peak
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RBW:1000.000KHz VBW:3000.000KHZ

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE20 Partial 26
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X 000, 25000

nnnnnnnnnnnnnnnnnnnnnnnnn . 14000, 16000, 18000, 20000, 22000
Frequency (MHz)

site + THOS-HHY
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+ RBW:1000.000KHz VBW:3000.000KHz

Peak
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Left blank

Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 2C 5470~5725MHz Harmonic

ANT

802.11ax HE40 Full

CH102 5510MHz

CH110 5550MHz

Peak
Avg.

Date: 2022.08.01

LT s /Ny
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s
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20000, 22000 25000
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PEAK(UNII) ANT GAIN=7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ

Remark: The unwanted emission of CH102 and CH110 was verified and passed by radiated

measurement, please refer appendix G1 & G2.
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swamranas. FCC RADIO TEST REPORT Report No. : FR1IN1011D
WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE40 Full
5 CH134 5670MHz
T WL UL L eeaom)
et ] C

33
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nnnnnnnnnnnnnnnnnnnnnn 2000 14000 16000, 16000, 20000, 22000,
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site + THOS-HHY

Condition + PEAK(UNII) ANT 6AIN+7.82 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Avg.

Left blank

Remark: The unwanted emission of CH134 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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swanranas. FCC RADIO TEST REPORT

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII 2C 5470~5725MHz Harmonic

ANT

802.11ax HE80 Full

CH106 5530MHz CH122 5610MHz

Peak
Avg.

Report No. : FR1IN1011D

Dote: 2022.08.01 evel (@Bm) Date: 2022.08.01
134
25
R 103
T U 1y | L Peafionn T LT LT LI Pekinn
| 354 L
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Fiequency (MHz) Fiequency (MHz)
: THO5-HHY Site THO5-HHY
: PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL Condition PEAK(UNII) ANT GAIN+7.82 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ RBW:1000.000KHz VBW:3000.000KHz

Remark: The unwanted emission of CH122 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII 2C 5470~5725MHz Harmonic
ANT 802.11ax HE160 Full
5 CH114 5570MHz
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+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.

Remark: The unwanted emission of CH114 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel
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Condion  + STRADDLES U-NIFIS2AANT GAN+7 62 HORZONTAL Condion+ PEAKUNI) ANT GAINS7.52 HORZONTAL
ROW-1000 000Kriz VEW 3000 000KIz REW-1000 000KIz VOW 3000 000KHz

Detector Posk Detectr Pk

cve @By vate: 20220627
153 4
24 {
109
-35.0 /

/'/

s30T
o7
a3

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-134 of 156



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C Straddle Channel Band Edge

WIFI
ANT 802.11a CH144 5720MHz - R
5 CSE Fundamental
WWWMWLMWMMWM
Peak Left blank

: C2-135 of 156

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Full CH144 5720MHz - L

CSE

Fundamental

Date: 20220627

Avg.

350 5380.5400. 5420, 5440, 5460, 5480, 500, 5520.5540.6560.5560.5600.5620, 5640.5660.5680.5700. 5740

ste
Condition

Detector

y (MH2)

THOSHY
U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

oot P )
o
83 ot 13
e U T LT 8] 1 H/ PEAK(UNI)
e : — §
e
s
TR S T T R FTh0 W50 i i £ T
Faaens ety o
st : o :
Cotin STADOLES UNIEZARNT AN 2 HOREONTAL Comon PN ANT N7 32 HOREONTAL
R 100 s Vo 00 O o 000 0 v 000 O
ot P
/

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No

. : FR1IN1011D

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE20 Full CH144 5720MHz - R
5 CSE Fundamental
. MMM
350 MAWW\""" Tk, T v
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

C2-137 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz - L

CSE

Fundamental

Date: 20220705

Avg.

350 5380.5400. 5420, 5440, 5460, 480,500, 5520.5540.5560.5560.5600,5620. 5640.5660.5680. 5700, 57

y (MH2)
ste THOSHY
Condition U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz
Detector Peak

T M i L1 PEAK(UNN)
A
=
| Froe— e
S A T R T A S B T e
51, 1 S
.

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE20 Partial 26/8 CH144 5720MHz - R
5 CSE Fundamental

ot el
29 \\
Yoo

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-139 of 156

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge

ANT 802.11ax HE40 Full CH142 5710MHz - L

5 CSE

Fundamental

y (MH2)

ste THOSHY

Condition U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Detector

Avg.

350 5380.5400. 5420, 5440, 5460, 5480, 500, 5520.5540.6560.5560.5600.5620, 5640.5660.5680.5700. 5740

evet0am) Dot 2072.06:27 eve @Bm) Date: 2022.0627
14 12s)
29 ! 21
108 M 184

W" U 0] LI ek
a5 350
P i SRR L Y
e

513 51
a1 a1
a2 a2

350 5380 5400 5480 5500 5520 5540 5580 5580 5500 5620 5640 5580 5560 57005740 4903550 700 e 000 ED 000 a0

Frequency (W) Frequency (ha)
ste g ste .
Condon - STRADDLES U-NI-1&ZAANT GAIN+7 52 HORIZONTAL Condion - PEAK(UNI) ANT GAIN+7.2 HORIZONTAL
ROW-1000 000KHz VEW 3000 000Krz RBW-1000 000Krz VEIW-3000 000KHz

Dstector Pork Detector Pk

ove abm) Date: 20220627
13
24
10
350 s

g
IO

513
a1
a3l

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-140 of 156
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WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Full CH142 5710MHz - R
5 CSE Fundamental
18
A I e e e

Frequency (Miz)
Ste THOS HY

Condition STRADDLES U-IL-182AANT GAIN+7.62 HORIZONTAL
RBW-1000.000KHz VBW/:3000.000KHz

Peak

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-141 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel
WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - L
5 CSE Fundamental

evel 9Bm) Date: 2022-07-05 evel @8m) Date: 2022.07.05

138 f"“" 134
o y N
W

. Y ;
" | m-w“” B T TR NI i ]

U
5
=
z
5

513 513
75| 675
38 833
350 5380.5400. 5420,5440.5460, 5480, 500, 5520.5540.6560.5580.5600.5620. 5640.5660.5680.5700. 5740 %5000 2000 3000. 400, 5000, 5000, 7000
Frequency (MHz) Freauency (MH2)
ste g sie -
Condition STRADDLES UNI-1&2AANT GAIN+T &2 HORIZONTAL Condition PEAK(UNI) ANT GAIN+7.62 HORIZONTAL
RBW.1000.000KHz VBW-3000 000KHz RBW:1000.000KHz VBW-3000 000KHz
Detector Peak Detector Peak
evel (@Bm) Date: 2022.07.05
133
25|
185
350 — /
T
o N N I N T S B B B,
75|
838

350 5380.5400. 5420, 5440, 5460, 5480, 500, 5520.5540.6560.5560.5600.5620, 5640.5660.5680.5700. 5740

y (MH2)

ste THOSHY

Condition U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Detector

Avg. Left blank

TEL : 886-3-327-0868 Page Number 1 C2-142 of 156
FAX : 886-3-327-0855



sonronas. FCC RADIO TEST REPORT Report No. : FRIN1011D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - R
5 CSE Fundamental

; ”LM
109 W\MW .
350 %%WWWM&MW

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-143 of 156

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel
WIFI 802.11ax H80 Full (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE80 Full CH138 5690MHz - L
5 CSE Fundamental

evetgbm) Date: 20220627 evetagm) Date: 20220627
138 FAMMWW 138
25| / 2.5
M
108 NW’" A 18
1 MMWAM T merin g u L peAKUNY
1
350 b 350
b
N e e, et sl
513 51
o4 or
a3 o2
550 5340,5100 5470 54405460, 5430 5300, 5570 5540 5360500, 5600 5670 640.5660.5680 5700, 5740 400555 70 E 2000 ED D a0
reauency (uHe) Frequency (ha)
ste 2 ste .
Condtion STRADDLES U-NI-1&2AANT GAINH7 62 HORZONTAL Condion PEAKIUNI) ANT GAINS7.82 HORIZONTAL
RBW:1000.000KHz VEW.3000,000KHz REW:100.000KHz VBIW.3000 000KHz
Detectar Peak Detector Peak
cvegBm) Date: 20220627
13
25)
10
350 e
J
B
O N O T
o4
a3

350 5380.5400. 5420, 5440, 5460, 5480, 500, 5520.5540.6560.5560.5600.5620, 5640.5660.5680.5700. 5740

y (MH2)
ste THOSHY
Condition U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz
Detector

Avg. Left blank

TEL : 886-3-327-0868 Page Number 1 C2-144 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011D

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Full CH138 5690MHz - R

CSE Fundamental

Peak

ovel (d8m)

Date: 2022.06.27

138 FWVWWAl

')
MMVW

|
L

W"’*’“‘”MW strADDLES UnIhazA

o

Ste

Condition STRADDLES U-IL-182AANT GAIN+7.62 HORIZONTAL
RBW-1000.000KHz VBW/:3000.000KHz

Peak

Dtector

00 5630, 5650, 5670, 5690, 5710, 5730, 5750. 5770, 5790, 5810, 5830, 5850 5670, 5890, 5910, 5930.5950
Froquency (MHz)

)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Partial 996/67 CH138 5690MHz - L

CSE

Fundamental

Date: 20220705

Avg.

350 5380.5400. 5420, 5440, 5460, 5480, 500, 5520.5540.6560.5560.5600.5620, 5640.5660.5680.5700. 5740

y (MH2)

ste THOSHY

Condition U-NI-182A AVERAGE ANT GAIN+7.82 HORIZONTAL
RBW-1000.000KHz VBW/.0.010KHz

Detector

vt g bat: 20220705 vl ammy
14 F 14
" \»”«,\\ i
S ([ T R TI U 1 Hj\‘q ek
350 i - ”
19 519
sl o)
P 04
555 538054005470 5440 5455 595055005520 5540, 80 5500, BR00 570 BRAT B8O 5600510057k 1005555 5o o o D o 700
Heauency Wiz Freauency i)
sie ! sie S
Condiion_ STRADDLES UAI152A ANT GAINS7 82 HORIZONTAL Condiion_ PEAKIUNI)ANT GAIS7 82 HORIZONTAL
REW-1000 00K VEW 3000 000K s REW 1000 000K VB 3000 600k
Dot e Detscir Pk
vl gm) bat:2022.07.05
14

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C Straddle Channel Band Edge

WIFI
ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - R
5 CSE Fundamental
138 rmwww‘wwm
EiFrARE VAR
%9 Wf‘wﬂk P e
Peak Left blank

1 C2-147 of 156
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swanranas. FCC RADIO TEST REPORT

Report No

. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11a

CH144 5720MHz

Peak
Avg.

183
L1 1 | /Ny LI Pewiconn
35,

3 FCC CLASS BAVG)_CON|

O i

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000
Frequency (MHz)

()

Condition PEAK(UNI) ANT GAIN+7.82 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
nnnnnnnn Peak

Left blank

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

C2-148 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE20 Full
5 CH144 5720MHz
AT HJ AN LT T [ e
—JSﬂW - ¥ FCC CLASS-B(AVG)_CON|
N R B SO e
Condion_ PEAKUII ANT GAIVT 8 HORZOITAL
Peak
Left blank
Avg.

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-149 of 156



e’ FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

UNII 2C - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH144 5720MHz

B T Ty (B TR LT T [ e

R i ——. Riccssme ton

* T U -
Peak

Left blank

Avg.

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number : C2-150 of 156

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE40 Full
5 CH142 5710MHz

LA %J/t AN LT T [ e

359 TR FCC CLASS-B(AVG) CON

- A B i e
Peak

Left blank

Avg.

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number : C2-151 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE40 Partial 484
5 Partial 484/65 CH142 5710MHz

evel 98m) Date: 20220802

183
TLTY ly s /Ny LI Pewiconn
= S FCC CLASS BAVG)_CON|

w,,VWwWWMTwMWW

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000 25000
e MHz)

Site + THO5-HHY
Condition + PEAK(UNII) ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number 1 C2-152 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE80 Full

CH138 5690MHz

Peak
Avg.

evel 98m)

Date: 2022.08.01

138
25
183

L1y | /Ny
359 H

| gt

m
75| ponivtsitmst oo

LI

i

FCC CLASS BAVG)_CON|

Ay Bhicshed

000 4000. 6000, 8000, 10000, 12000 14000. 16000 18000, 20000, 22000.
Frequency (MHz)

()

Site + THO5-HHY

Condition + PEAK(UNII) ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

25000

Left blank

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI UNII 2C Straddle Channel Harmonic
ANT 802.11ax HE80 Partial 996
5 Partial 996/67 CH138 5690MHz

evel 98m) Date: 20220802

138
25
183

L1 | /Ny L Pefiomn
350 FCC CLASS BAVG)_CON|

\A
hind et YA oty

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000 25000
Frequency (MHz)

Site + THO5-HHY
Condition + PEAK(UNII) ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number 1 C2-154 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

Emission above 25GHz

5GHz 802.11ax HE40 Full (SHF)

WIFI 5GHz WIFI
ANT 802.11ax HE40 Full
5 CSE -

33

site + THOS-HHY
Condition + PEAK(UNII) ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C2-155 of 156

FAX : 886-3-327-0855



e’ FCC RADIO TEST REPORT Report No. : FRIN1011D

SPORTON LAB.

Emission below 1GHz

5GHz WIFI 802.11ax HE40 Full (LF)

WIFI 5GHz WIFI
ANT 802.11ax HE40 Full
5 CSE -
QP/
Left blank
Peak
TEL : 886-3-327-0868 Page Number : C2-156 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

Appendix D. Cabinet Radiated Spurious Emission

Temperature : 22.1~23.1°C
Test Engineer : Leo Li and Bigshow Wang
Relative Humidity : (55~60%
UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuV/im)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5021.32 47.57 -26.43 74 41.75 32.91 9.86 36.95 | 100 71 P H
5107.12 37.65 -16.35 54 31.54 33.07 9.95 36.91 100 71 A H
* 5180 92.18 - - 86.18 32.84 10.03 | 36.87 | 100 71 P H
* 5180 84.44 - - 78.44 32.84 10.03 | 36.87 | 100 71 A H
H
802.11a
H
CH 36
5080.6 47.6 -26.4 74 41.62 32.98 9.92 36.92 | 298 | 352 P |V
5180MHz
5092.56 37.65 -16.35 54 31.56 33.06 9.94 36.91 298 | 352 A |V
* 5180 90.4 - - 84.4 32.84 10.03 | 36.87 | 298 | 352 P |V
* 5180 82.8 - - 76.8 32.84 10.03 | 36.87 | 298 | 352 A |V
\Y,
\Y,
5026.52 47.96 -26.04 74 42.15 32.89 9.87 36.95 | 100 71 P H
5105.56 37.62 -16.38 54 31.5 33.08 9.95 36.91 100 71 A H
* 5220 94 - - 87.94 32.84 10.07 | 36.85 | 100 71 P H
* 5220 86.34 - - 80.28 32.84 10.07 | 36.85 | 100 71 A H
5355.84 48.93 -25.07 74 42.84 32.7 10.17 | 36.78 | 100 71 P H
802.11a
5453.56 37.82 -16.18 54 31.58 32.71 10.26 | 36.73 | 100 71 A H
CH 44
5105.56 48.43 -25.57 74 42.31 33.08 9.95 36.91 314 | 350 P |V
5220MHz
5093.08 37.65 -16.35 54 31.56 33.06 9.94 36.91 314 | 350 AV
* 5220 91.62 - - 85.56 32.84 10.07 | 36.85 | 314 | 350 P |V
* 5220 84.32 - - 78.26 32.84 10.07 | 36.85 | 314 | 350 AV
5413.8 47.55 -26.45 74 41.38 327 10.22 | 36.75 | 314 | 350 P |V
5453.84 37.85 -16.15 54 31.61 32.71 10.26 | 36.73 | 314 | 350 AV
TEL : 886-3-327-0868 Page Number : D1 of D35

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011D

5075.92 48.86 -25.14 74 42.9 32.96 9.92 36.92 | 100 71 P H
5091.52 37.65 -16.35 54 31.57 33.05 9.94 36.91 100 71 A H
* 5240 93.84 - - 87.72 32.88 10.08 | 36.84 | 100 71 P H
* 5240 86.05 - - 79.93 32.88 10.08 | 36.84 | 100 71 A H
5448.24 48.3 -25.7 74 42.09 32.7 10.25 | 36.74 | 100 71 P H
802112 5452.72 37.81 -16.19 54 31.58 32.71 10.25 | 36.73 | 100 71 A H
5:‘:;:2 5018.46 47.7 -26.3 74 41.86 32.93 9.86 36.95 | 311 350 P \
5105.04 37.62 -16.38 54 31.5 33.08 9.95 36.91 311 350 A |V
* 5240 91.8 - - 85.68 32.88 10.08 | 36.84 | 311 350 P \
* 5240 84.33 - - 78.21 32.88 10.08 | 36.84 | 311 350 A |V
5412.12 48.65 -25.35 74 42.48 32.7 10.22 | 36.75 | 311 350 P \Y,
5455.8 37.8 -16.2 54 31.56 32.71 10.26 | 36.73 | 311 350 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2 of D35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10360 44.61 -23.59 68.2 52.4 38.46 14.55 60.8 - - P H
10883 47.56 -26.44 74 54.87 38.75 14.82 | 60.88 - - P H
10883 37.51 -16.49 54 44.82 38.75 14.82 | 60.88 - - A H
14491 46.93 -27.07 74 53.11 40.51 16.48 | 63.17 - - P H
14491 36.97 -17.03 54 43.15 40.51 16.48 | 63.17 - - A H
15540 46.08 -27.92 74 53.31 38.12 17.01 | 62.36 - - P H
18000 53.07 -20.93 74 48.27 431 18.94 | 57.24 - - P H
18000 43.09 -10.91 54 38.29 431 18.94 | 57.24 - - A H
H
H
H
802.11a
H
CH 36
10360 44.8 -23.4 68.2 52.59 38.46 14.55 60.8 - - P |V
5180MHz
10795 47.54 -26.46 74 54.67 38.99 14.77 | 60.89 - - P |V
10795 37.49 -16.51 54 44.62 38.99 14.77 | 60.89 - - AV
14480 48.74 -25.26 74 54.93 40.52 16.47 | 63.18 - - P |V
14480 38.67 -15.33 54 44.86 40.52 16.47 | 63.18 - - AV
15540 46.55 -27.45 74 53.78 38.12 17.01 | 62.36 - - P |V
17890 52.46 -21.54 74 49.04 42.06 18.85 | 57.49 - - P |V
17890 42.51 -11.49 54 39.09 42.06 18.85 | 57.49 - - A |V
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10440 44.84 -23.36 68.2 52.66 38.46 14.59 | 60.87 - - P H
10806 47.88 -26.12 74 55.01 38.98 14.78 | 60.89 - - P H
10806 37.95 -16.05 54 45.08 38.98 14.78 | 60.89 - - A H
14480 47.59 -26.41 74 53.78 40.52 16.47 | 63.18 - - P H
14480 37.57 -16.43 54 43.76 40.52 16.47 | 63.18 - - A H
15660 46.6 -27.4 74 53.61 37.82 17.07 61.9 - - P H
18000 53.27 -20.73 74 48.47 431 18.94 | 57.24 - - P H
18000 43.26 -10.74 54 38.46 431 18.94 | 57.24 - - A H
H
H
H
802.11a
H
CH 44
10440 44.87 -23.33 68.2 52.69 38.46 14.59 | 60.87 - - P |V
5220MHz
10883 48.19 -25.81 74 55.5 38.75 14.82 | 60.88 - - P |V
10883 38.25 -15.75 54 45.56 38.75 14.82 | 60.88 - - A |V
14471 48.52 -25.48 74 54.7 40.53 16.47 | 63.18 - - P |V
14471 38.57 -15.43 54 44.75 40.53 16.47 | 63.18 - - AV
15660 45.24 -28.76 74 52.25 37.82 17.07 61.9 - - P |V
17989 52.38 -21.62 74 47.72 43 18.93 | 57.27 - - P |V
17989 42.45 -11.55 54 37.79 43 18.93 | 57.27 - - A |V
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10480 44.13 -24.07 68.2 52.01 38.42 14.61 | 60.91 - - P H
10883 48.24 -25.76 74 55.55 38.75 14.82 | 60.88 - - P H
10883 38.46 -15.54 54 45.77 38.75 14.82 | 60.88 - - A H
14480 47.17 -26.83 74 53.36 40.52 16.47 | 63.18 - - P H
14480 38.39 -15.61 54 44.58 40.52 16.47 | 63.18 - - A H
15720 44.56 -29.44 74 51.49 37.64 17.1 61.67 - - P H
17989 52 -22 74 47.34 43 18.93 | 57.27 - - P H
17989 42.22 -11.78 54 37.56 43 18.93 | 57.27 - - A H
H
H
H
802.11a
H
CH 48
10480 44.53 -23.67 68.2 52.41 38.42 14.61 | 60.91 - - P |V
5240MHz
10828 48.08 -25.92 74 55.25 38.92 14.79 | 60.88 - - P |V
10828 38.3 -15.7 54 45.47 38.92 14.79 | 60.88 - - A |V
14491 48.33 -25.67 74 54.51 40.51 16.48 | 63.17 - - P |V
14491 39.55 -14.45 54 45.73 40.51 16.48 | 63.17 - - AV
15720 45.01 -28.99 74 51.94 37.64 17.1 61.67 - - P |V
18000 51.73 -22.27 74 46.93 431 18.94 | 57.24 - - P |V
18000 41.95 -12.05 54 37.15 43.1 18.94 | 57.24 - - A |V
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10440 4554 | -22.66 68.2 53.16 38.46 14.59 | 60.67 - - P H
10938 48.38 |-25.62 74 55.88 38.66 14.84 61 - - P H
10938 39.59 |-14.41 54 47.09 38.66 14.84 61 - - A | H
14480 47.95 | -26.05 74 54.43 40.52 16.47 | 63.47 - - P H
14480 39.16 | -14.84 54 45.64 40.52 16.47 | 63.47 - - A | H
15660 46.48 | -27.52 74 53.28 37.82 17.07 | 61.69 - - P H
17912 52.03 |-21.97 74 48.15 42.31 18.86 | 57.29 - - P H
17912 4324 | -10.76 54 39.36 42.31 18.86 | 57.29 - - A | H
H
H
802.11ax H
HE20 Full H
CH 44 10440 44.22 -23.98 68.2 51.84 38.46 1459 | 60.67 - - P |V
5220MHz 10949 48.48 | -25.52 74 55.99 | 38.65 | 14.85 | 61.01 - - P |V
10949 39.69 |-14.31 54 47.2 38.65 14.85 | 61.01 - - AV
14480 479 -26.1 74 54.38 40.52 16.47 | 63.47 - - P |V
14480 39.11 -14.89 54 45.59 40.52 16.47 | 63.47 - - AV
15660 4567 | -28.33 74 52.47 37.82 17.07 | 61.69 - - P |V
17989 5279 |-21.21 74 48.04 43 18.93 | 57.18 - - P |V
17989 44 -10 54 39.25 43 18.93 | 57.18 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10460 4435 | -23.85 68.2 52 38.44 14.6 60.69 - - P H
10883 48.83 |-25.17 74 56.23 38.75 14.82 | 60.97 - - P H
10883 40.04 | -13.96 54 47.44 38.75 14.82 | 60.97 - - A | H
14480 48.67 | -25.33 74 55.15 40.52 16.47 | 63.47 - - P H
14480 39.88 | -14.12 54 46.36 40.52 16.47 | 63.47 - - A | H
15690 4533 | -28.67 74 52.04 37.73 17.09 | 61.53 - - P H
18000 52.97 | -21.03 74 48.1 431 18.94 | 57.17 - - P H
18000 4418 -9.82 54 39.31 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HEA40 Full H
CH 46 10460 45.22 -22.98 68.2 52.87 38.44 14.6 60.69 - - P |V
5230MHz 10927 4797 |-26.03 74 55.45 38.67 14.84 | 60.99 - - P |V
10927 39.18 |-14.82 54 46.66 38.67 14.84 | 60.99 - - AV
14491 4819 | -25.81 74 54.68 40.51 16.48 | 63.48 - - P |V
14491 394 -14.6 54 45.89 40.51 16.48 | 63.48 - - AV
15690 45.32 -28.68 74 52.03 37.73 17.09 | 61.53 - - P |V
18000 52.71 -21.29 74 47.84 431 18.94 | 57.17 - - P |V
18000 43.92 -10.08 54 39.05 431 18.94 | 57.17 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(H/V)
10420 4423 | -23.97 68.2 51.82 38.48 14.58 | 60.65 - - P H
10938 48.38 |-25.62 74 55.88 38.66 14.84 61 - - P H
10938 39.59 |-14.41 54 47.09 38.66 14.84 61 - - A | H
14480 47.95 | -26.05 74 54.43 40.52 16.47 | 63.47 - - P H
14480 39.16 | -14.84 54 45.64 40.52 16.47 | 63.47 - - A | H
15630 4517 | -28.83 74 52.05 37.91 17.06 | 61.85 - - P H
17912 52.03 |-21.97 74 48.15 42.31 18.86 | 57.29 - - P H
17912 4324 | -10.76 54 39.36 42.31 18.86 | 57.29 - - A | H
H
H
802.11ax H
HES80 Full H
CH 42 10420 4483 | -23.37 68.2 52.42 38.48 14.58 | 60.65 - - P |V
5210MHz 10949 48.48 | -25.52 74 55.99 | 38.65 | 14.85 | 61.01 - - P |V
10949 39.69 |-14.31 54 47.2 38.65 14.85 | 61.01 - - AV
14480 479 -26.1 74 54.38 40.52 16.47 | 63.47 - - P |V
14480 39.11 -14.89 54 45.59 40.52 16.47 | 63.47 - - AV
15630 4563 | -28.37 74 52.51 37.91 17.06 | 61.85 - - P |V
17989 5279 |-21.21 74 48.04 43 18.93 | 57.18 - - P |V
17989 44 -10 54 39.25 43 18.93 | 57.18 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10500 4463 | -23.57 68.2 52.34 38.4 14.62 | 60.73 - - P H
10883 48.83 |-25.17 74 56.23 38.75 14.82 | 60.97 - - P H
10883 40.04 | -13.96 54 47.44 38.75 14.82 | 60.97 - - A | H
14480 48.67 | -25.33 74 55.15 40.52 16.47 | 63.47 - - P H
14480 39.88 | -14.12 54 46.36 40.52 16.47 | 63.47 - - A | H
15750 44.72 -29.28 74 51.26 37.55 1712 | 61.21 - - P H
18000 52.97 | -21.03 74 48.1 431 18.94 | 57.17 - - P H
18000 4418 -9.82 54 39.31 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HE160 Full H
CH 50 10500 4494 | -23.26 68.2 52.65 38.4 14.62 | 60.73 - - P |V
5250MHz 10927 4797 |-26.03 74 55.45 38.67 14.84 | 60.99 - - P |V
10927 39.18 |-14.82 54 46.66 38.67 14.84 | 60.99 - - AV
14491 4819 | -25.81 74 54.68 40.51 16.48 | 63.48 - - P |V
14491 394 -14.6 54 45.89 40.51 16.48 | 63.48 - - AV
15750 4555 | -28.45 74 52.09 37.55 17.12 | 61.21 - - P |V
18000 52.71 -21.29 74 47.84 431 18.94 | 57.17 - - P |V
18000 43.92 -10.08 54 39.05 431 18.94 | 57.17 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

5109.14 47.89 -26.11 74 41.79 33.06 9.95 36.91 100 71 P H

5092.14 37.62 -16.38 54 31.54 33.05 9.94 36.91 100 71 A H

* 5260 94.69 - - 88.52 329 10.1 36.83 | 100 71 P H

* 5260 86.26 - - 80.09 32.9 10.1 36.83 | 100 71 A H

5407.92 48.02 -25.98 74 41.86 327 10.22 | 36.76 | 100 71 P H

802112 5453.76 37.84 -16.16 54 31.6 32.71 10.26 | 36.73 | 100 71 A H

cH 52 5112.2 47.61 -26.39 74 415 33.05 9.96 36.9 309 | 349 P |V
5260MHz

5092.48 37.64 -16.36 54 31.56 33.05 9.94 36.91 309 | 349 A |V

* 5260 91.65 - - 85.48 329 10.1 36.83 | 309 | 349 P |V

* 5260 84.47 - - 78.3 329 10.1 36.83 | 309 | 349 AV

5358.96 48.16 -25.84 74 42.06 327 10.18 | 36.78 | 309 | 349 P |V

5454 .48 37.79 -16.21 54 31.55 32.71 10.26 | 36.73 | 309 | 349 AV

5073.78 47.61 -26.39 74 41.67 32.94 9.92 36.92 | 100 71 P H

5105.74 37.6 -16.4 54 31.48 33.08 9.95 36.91 100 71 A H

* 5300 93.88 - - 87.66 329 10.13 | 36.81 100 71 P H

* 5300 86.67 - - 80.45 329 10.13 | 36.81 100 71 A H

5408.88 47.56 -26.44 74 414 327 10.22 | 36.76 | 100 71 P H

802112 5454.72 37.81 -16.19 54 31.57 32.71 10.26 | 36.73 | 100 71 A H

CH o0 5014.28 47.49 -26.51 74 41.65 32.94 9.85 36.95 | 305 | 349 P |V
5300MHz

5106.08 37.64 -16.36 54 31.52 33.08 9.95 36.91 305 | 349 AV

* 5300 91.8 - - 85.58 329 10.13 | 36.81 305 | 349 P |V

* 5300 84 - - 77.78 329 10.13 | 36.81 305 | 349 AV

5455.2 48.19 -25.81 74 41.95 32.71 10.26 | 36.73 | 305 | 349 P |V

5457.36 37.81 -16.19 54 31.57 32.71 10.26 | 36.73 | 305 | 349 AV
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* 5320 94.32 - - 88.15 32.82 10.15 36.8 100 70 P H
* 5320 86.62 - - 80.45 32.82 10.15 36.8 100 70 A H
5396.8 48.21 -25.79 74 42.06 32.7 10.21 36.76 100 70 P H
5350.88 38.29 -15.71 54 32.2 32.7 10.17 | 36.78 100 70 A H
H

802.11a
H

CH 64

* 5320 91.53 - - 85.36 32.82 10.15 36.8 318 349 P \Y,

5320MHz
* 5320 84.32 - - 78.15 32.82 10.15 36.8 318 349 A V
5415.2 47.59 -26.41 74 41.42 32.7 10.22 | 36.75 | 318 349 P \Y,
5350.4 37.91 -16.09 54 31.82 32.7 1017 | 36.78 | 318 349 A V
\Y,
V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII 2A 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10520 44.23 -23.97 68.2 51.86 38.48 14.63 | 60.74 - - P H
10938 47.89 -26.11 74 55.39 38.66 14.84 61 - - P H
10938 39.1 -14.9 54 46.6 38.66 14.84 61 - - A H
14491 47.57 -26.43 74 54.06 40.51 16.48 | 63.48 - - P H
14491 38.78 -15.22 54 45.27 40.51 16.48 | 63.48 - - A H
15780 44.79 -29.21 74 51.24 37.46 17.14 | 61.05 - - P H
18000 52.23 -21.77 74 47.36 431 18.94 | 57.17 - - P H
18000 43.44 -10.56 54 38.57 431 18.94 | 57.17 - - A H
H
H
H
802.11a
H
CH 52
10520 44.48 -23.72 68.2 52.11 38.48 14.63 | 60.74 - - P |V
5260MHz
12577 48.15 -25.85 74 55.42 38.78 15.63 | 61.68 - - P |V
12577 39.36 -14.64 54 46.63 38.78 15.63 | 61.68 - - AV
14491 47.68 -26.32 74 5417 40.51 16.48 | 63.48 - - P |V
14491 38.89 -15.11 54 45.38 40.51 16.48 | 63.48 - - AV
15780 44.99 -29.01 74 51.44 37.46 17.14 | 61.05 - - P |V
17989 52.74 -21.26 74 47.99 43 18.93 | 57.18 - - P |V
17989 43.95 -10.05 54 39.2 43 18.93 | 57.18 - - A |V
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 44.91 -29.09 74 52.23 38.8 14.67 | 60.79 - - P H
11730 47.57 -26.43 74 54.88 38.47 15.24 | 61.02 - - P H
11730 38.78 -15.22 54 46.09 38.47 15.24 | 61.02 - - A H
14480 491 -24.9 74 55.58 40.52 16.47 | 63.47 - - P H
14480 40.31 -13.69 54 46.79 40.52 16.47 | 63.47 - - A H
15900 4419 -29.81 74 49.81 37.6 17.19 | 60.41 - - P H
18000 52.29 -21.71 74 47.42 431 18.94 | 57.17 - - P H
18000 435 -10.5 54 38.63 431 18.94 | 57.17 - - A H
H
H
H
i802.11a
H
CH 60
10600 44.9 -291 74 52.22 38.8 14.67 | 60.79 - - P |V
5300MHz
12621 47.64 -26.36 74 54.83 38.84 15.64 | 61.67 - - P |V
12621 38.85 -15.15 54 46.04 38.84 15.64 | 61.67 - - A |V
14480 48.52 -25.48 74 55 40.52 16.47 | 63.47 - - P |V
14480 39.73 -14.27 54 46.21 40.52 16.47 | 63.47 - - AV
15900 44.72 -29.28 74 50.34 37.6 17.19 | 60.41 - - P |V
18000 51.89 -22.11 74 47.02 431 18.94 | 57.17 - - P |V
18000 431 -10.9 54 38.23 431 18.94 | 57.17 - - A |V
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10640 45.18 -28.82 74 52.51 38.8 14.69 | 60.82 - - P H
10982 47.82 -26.18 74 55.36 38.62 14.87 | 61.03 - - P H
10982 39.03 -14.97 54 46.57 38.62 14.87 | 61.03 - - A H
14491 48.09 -25.91 74 54.58 40.51 16.48 | 63.48 - - P H
14491 39.3 -14.7 54 45.79 40.51 16.48 | 63.48 - - A H
15960 46.28 -27.72 74 51.48 37.66 17.23 | 60.09 - - P H
18000 52.19 -21.81 74 47.32 431 18.94 | 57.17 - - P H
18000 434 -10.6 54 38.53 43.1 18.94 | 57.17 - - A H
H
H
H
802.11a
H
CH 64
10640 46.26 -27.74 74 53.59 38.8 14.69 | 60.82 - - P |V
5320MHz
12456 47.54 -26.46 74 54.91 38.7 1558 | 61.65 - - P |V
12456 38.75 -15.25 54 46.12 38.7 15.58 | 61.65 - - A |V
14491 48.54 -25.46 74 55.03 40.51 16.48 | 63.48 - - P |V
14491 39.75 -14.25 54 46.24 40.51 16.48 | 63.48 - - AV
15960 44.86 -29.14 74 50.06 37.66 17.23 | 60.09 - - P |V
18000 51.86 -22.14 74 46.99 431 18.94 | 57.17 - - P |V
18000 43.07 -10.93 54 38.2 43.1 18.94 | 57.17 - - A |V
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10600 4458 | -29.42 74 51.9 38.8 14.67 | 60.79 - - P H
11730 4795 |-26.05 74 55.26 38.47 15.24 | 61.02 - - P H
11730 39.16 | -14.84 54 46.47 38.47 15.24 | 61.02 - - A | H
14480 47.31 -26.69 74 53.79 40.52 16.47 | 63.47 - - P H
14480 38.52 -15.48 54 45 40.52 16.47 | 63.47 - - A | H
15900 4514 | -28.86 74 50.76 37.6 17.19 | 60.41 - - P H
18000 52.16 | -21.84 74 47.29 431 18.94 | 57.17 - - P H
18000 43.37 | -10.63 54 38.5 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HE20 Full H
CH 60 10600 452 -28.8 74 52.52 38.8 14.67 | 60.79 - - P |V
5300MHz 11785 4817 |-25.83 74 55.57 | 38.42 | 15.27 | 61.09 - - P |V
11785 39.38 |-14.62 54 46.78 38.42 15.27 | 61.09 - - AV
14491 48.16 | -25.84 74 54.65 40.51 16.48 | 63.48 - - P |V
14491 39.37 | -14.63 54 45.86 40.51 16.48 | 63.48 - - AV
15900 456 -28.4 74 51.22 37.6 17.19 | 60.41 - - P |V
17989 5225 | -21.75 74 475 43 18.93 | 57.18 - - P |V
17989 43.46 | -10.54 54 38.71 43 18.93 | 57.18 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10540 43.8 -24.4 68.2 51.35 38.56 14.64 | 60.75 - - P H
11730 47.57 | -26.43 74 54.88 38.47 15.24 | 61.02 - - P H
11730 38.78 |-15.22 54 46.09 38.47 15.24 | 61.02 - - A | H
14480 491 -24.9 74 55.58 40.52 16.47 | 63.47 - - P H
14480 40.31 -13.69 54 46.79 40.52 16.47 | 63.47 - - A | H
15810 4467 | -29.33 74 50.99 37.42 17.15 | 60.89 - - P H
18000 5229 |-21.71 74 47.42 431 18.94 | 57.17 - - P H
18000 435 -10.5 54 38.63 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HEA40 Full H
CH 54 10540 43.37 | -24.83 68.2 50.92 38.56 14.64 | 60.75 - - P |V
5270MHz 12621 47.64 | -26.36 74 54.83 38.84 15.64 | 61.67 - - P |V
12621 38.85 |-15.15 54 46.04 38.84 15.64 | 61.67 - - AV
14480 48.52 -25.48 74 55 40.52 16.47 | 63.47 - - P |V
14480 39.73 | -14.27 54 46.21 40.52 16.47 | 63.47 - - AV
15810 43.99 | -30.01 74 50.31 37.42 17.15 | 60.89 - - P |V
18000 51.89 -22.11 74 47.02 431 18.94 | 57.17 - - P |V
18000 431 -10.9 54 38.23 431 18.94 | 57.17 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2A 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
10580 4456 | -23.64 68.2 51.96 38.72 14.66 | 60.78 - - P H
11730 4795 |-26.05 74 55.26 38.47 15.24 | 61.02 - - P H
11730 39.16 | -14.84 54 46.47 38.47 15.24 | 61.02 - - A | H
14480 47.31 -26.69 74 53.79 40.52 16.47 | 63.47 - - P H
14480 38.52 -15.48 54 45 40.52 16.47 | 63.47 - - A | H
15870 4409 | -29.91 74 49.94 37.54 17.18 | 60.57 - - P H
18000 52.16 | -21.84 74 47.29 431 18.94 | 57.17 - - P H
18000 43.37 | -10.63 54 38.5 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HES80 Full H
CH 58 10580 4527 | -22.93 68.2 52.67 38.72 14.66 | 60.78 - - P |V
5290MHz 11785 4817 |-25.83 74 55.57 | 38.42 | 15.27 | 61.09 - - P |V
11785 39.38 |-14.62 54 46.78 38.42 15.27 | 61.09 - - AV
14491 48.16 | -25.84 74 54.65 40.51 16.48 | 63.48 - - P |V
14491 39.37 | -14.63 54 45.86 40.51 16.48 | 63.48 - - AV
15870 44.61 -29.39 74 50.46 37.54 17.18 | 60.57 - - P |V
17989 5225 | -21.75 74 475 43 18.93 | 57.18 - - P |V
17989 43.46 | -10.54 54 38.71 43 18.93 | 57.18 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5418.96 48.41 -25.59 74 42.23 32.7 10.23 | 36.75 | 100 71 P H
5461.52 47.46 -20.74 68.2 41.21 32.72 10.26 | 36.73 | 100 71 P H
5452.72 37.83 -16.17 54 31.6 32.71 10.25 | 36.73 | 100 71 A H
* 5500 93.96 - - 87.57 32.8 10.3 36.71 100 71 P H
* 5500 86.13 - - 79.74 32.8 10.3 36.71 100 71 A H
802.11a
H
CH 100
5357.36 48.77 -25.23 74 42.67 32.7 10.18 | 36.78 | 370 | 223 P |V
5500MHz
5461.2 48.18 -20.02 68.2 41.93 32.72 10.26 | 36.73 | 370 | 223 P |V
5452.4 37.83 -16.17 54 31.61 32.7 10.25 | 36.73 | 370 | 223 A |V
* 5500 89.63 - - 83.24 32.8 10.3 36.71 370 | 223 P |V
* 5500 82.14 - - 75.75 32.8 10.3 36.71 370 | 223 A |V
\Y,
5425.36 48.51 -25.49 74 42.33 327 10.23 | 36.75 | 100 71 P H
5463.76 49.61 -18.59 68.2 43.35 32.73 10.26 | 36.73 | 100 71 P H
5453.2 37.75 -16.25 54 31.51 32.71 10.26 | 36.73 | 100 71 A H
* 5580 94.01 - - 87.5 32.92 10.36 | 36.77 | 100 71 P H
* 5580 86.71 - - 80.2 32.92 10.36 | 36.77 | 100 71 A H
802.11a
5738.225 48.8 -19.4 68.2 41.82 33.33 10.53 | 36.88 | 100 71 P H
CH 116
5458.72 48.71 -25.29 74 42.46 32.72 10.26 | 36.73 | 398 | 222 P |V
5580MHz
5469.76 49.18 -19.02 68.2 429 32.74 10.27 | 36.73 | 398 | 222 P |V
5452.48 37.78 -16.22 54 31.56 32.7 10.25 | 36.73 | 398 | 222 AV
* 5580 88.57 - - 82.06 32.92 10.36 | 36.77 | 398 | 222 P |V
* 5580 81.09 - - 74.58 32.92 10.36 | 36.77 | 398 | 222 AV
5734.445 48.83 -19.37 68.2 41.87 33.31 10.53 | 36.88 | 398 | 222 P |V
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* 5700 97.9 - - 91.16 33.1 1049 | 36.85 100 67 H
* 5700 89.94 - - 83.2 33.1 1049 | 36.85 100 67 H
5725.96 53.06 -15.14 68.2 46.15 33.26 10.52 | 36.87 100 67 H
H
H
802.11a
H
CH 140
* 5700 90.62 - - 83.88 33.1 1049 | 36.85 | 375 100 \Y,
5700MHz
* 5700 83.27 - - 76.53 33.1 1049 | 36.85 | 375 100 V
5762.76 49.15 -19.05 68.2 42.01 33.48 10.56 36.9 375 100 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII 2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 46.62 -27.38 74 54.18 38.6 14.88 | 61.04 - - P H
12621 47.63 -26.37 74 54.82 38.84 15.64 | 61.67 - - P H
12621 38.84 -15.16 54 46.03 38.84 15.64 | 61.67 - - A H
14480 48.54 -25.46 74 55.02 40.52 16.47 | 63.47 - - P H
14480 39.75 -14.25 54 46.23 40.52 16.47 | 63.47 - - A H
16500 47.28 -20.92 68.2 49.93 38.6 17.68 | 58.93 - - P H
17989 52.23 -21.77 74 47.48 43 18.93 | 57.18 - - P H
17989 43.44 -10.56 54 38.69 43 18.93 | 57.18 - - A H
H
H
H
802.11a
H
CH 100
11000 47.49 -26.51 74 55.05 38.6 14.88 | 61.04 - - P |V
5500MHz
11785 48.27 -25.73 74 55.67 38.42 15.27 | 61.09 - - P |V
11785 39.48 -14.52 54 46.88 38.42 15.27 | 61.09 - - AV
14491 47.33 -26.67 74 53.82 40.51 16.48 | 63.48 - - P |V
14491 38.54 -15.46 54 45.03 40.51 16.48 | 63.48 - - AV
16500 46.9 -21.3 68.2 49.55 38.6 17.68 | 58.93 - - P |V
18000 52.42 -21.58 74 47.55 431 18.94 | 57.17 - - P |V
18000 43.63 -10.37 54 38.76 431 18.94 | 57.17 - - A |V
\Y
\Y
V
\Y
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FCC RADIO TEST REPORT

Report No. : FR1IN1011D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 45.08 -28.92 74 52.35 38.72 14.96 | 60.95 - - P H
11928 48.06 -25.94 74 55.38 38.6 15.34 | 61.26 - - P H
11928 39.27 -14.73 54 46.59 38.6 15.34 | 61.26 - - A H
14491 47.73 -26.27 74 54.22 40.51 16.48 | 63.48 - - P H
14491 38.94 -15.06 54 45.43 40.51 16.48 | 63.48 - - A H
16740 46.68 -21.52 68.2 49.37 38.24 17.88 | 58.81 - - P H
17989 52.92 -21.08 74 4817 43 18.93 | 57.18 - - P H
17989 4413 -9.87 54 39.38 43 18.93 | 57.18 - - A H
H
H
H
802.11a
H
CH 116
11160 45.35 -28.65 74 52.62 38.72 14.96 | 60.95 - - P |V
5580MHz
12566 47.91 -26.09 74 55.2 38.77 1562 | 61.68 - - P |V
12566 39.12 -14.88 54 46.41 38.77 15.62 | 61.68 - - A |V
14480 48.25 -25.75 74 54.73 40.52 16.47 | 63.47 - - P |V
14480 39.46 -14.54 54 45.94 40.52 16.47 | 63.47 - - AV
16740 47.03 -21.17 68.2 49.72 38.24 17.88 | 58.81 - - P |V
17978 51.83 -22.17 74 47.2 42.9 18.93 57.2 - - P |V
17978 43.04 -10.96 54 38.41 42.9 18.93 57.2 - - A |V
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 45.06 -28.94 74 51.69 39.1 15.08 | 60.81 - - P H
11796 48.99 -25.01 74 56.41 38.4 15.28 61.1 - - P H
11796 40.2 -13.8 54 47.62 38.4 15.28 61.1 - - A H
14480 48.75 -25.25 74 55.23 40.52 16.47 | 63.47 - - P H
14480 39.96 -14.04 54 46.44 40.52 16.47 | 63.47 - - A H
17100 45.96 -22.24 68.2 48.39 37.9 18.18 | 58.51 - - P H
18000 52.68 -21.32 74 47.81 431 18.94 | 57.17 - - P H
18000 43.89 -10.11 54 39.02 43.1 18.94 | 57.17 - - A H
H
H
H
802.11a
H
CH 140
11400 452 -28.8 74 51.83 39.1 15.08 | 60.81 - - P |V
5700MHz
12555 47.28 -26.72 74 54.59 38.76 1561 | 61.68 - - P |V
12555 38.49 -15.51 54 45.8 38.76 15.61 | 61.68 - - A |V
14491 48.25 -25.75 74 54.74 40.51 16.48 | 63.48 - - P |V
14491 39.46 -14.54 54 45.95 40.51 16.48 | 63.48 - - AV
17100 46 -22.2 68.2 48.43 37.9 18.18 | 58.51 - - P |V
17989 52.12 -21.88 74 47.37 43 18.93 | 57.18 - - P |V
17989 43.33 -10.67 54 38.58 43 18.93 | 57.18 - - A |V
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2C - 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11160 4449 | -29.51 74 51.76 38.72 14.96 | 60.95 - - P H
11785 48.14 |-25.86 74 55.54 38.42 15.27 | 61.09 - - P H
11785 39.35 |-14.65 54 46.75 38.42 15.27 | 61.09 - - A | H
14491 47.86 | -26.14 74 54.35 40.51 16.48 | 63.48 - - P H
14491 39.07 | -14.93 54 45.56 40.51 16.48 | 63.48 - - A | H
16740 46.2 -22 68.2 48.89 38.24 17.88 | 58.81 - - P H
17978 52.94 | -21.06 74 48.31 42.9 18.93 57.2 - - P H
17978 4415 -9.85 54 39.52 42.9 18.93 57.2 - - A | H
H
H
802.11ax H
HE20 Full H
CH 116 11160 4525 | -28.75 74 52.52 38.72 14.96 | 60.95 - - P |V
5580MHz 12566 47.62 -26.38 74 54.91 38.77 15.62 | 61.68 - - P |V
12566 38.83 |-15.17 54 46.12 38.77 1562 | 61.68 - - AV
14480 48.23 | -25.77 74 54.71 40.52 16.47 | 63.47 - - P |V
14480 39.44 | -14.56 54 45.92 40.52 16.47 | 63.47 - - AV
16740 46.31 -21.89 68.2 49 38.24 17.88 | 58.81 - - P |V
17978 52.46 |-21.54 74 47.83 42.9 18.93 57.2 - - P |V
17978 43.67 | -10.33 54 39.04 42.9 18.93 57.2 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2C 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11100 4534 | -28.66 74 52.79 38.6 14.93 | 60.98 - - P H
11928 48.06 |-25.94 74 55.38 38.6 15.34 | 61.26 - - P H
11928 39.27 | -14.73 54 46.59 38.6 15.34 | 61.26 - - A | H
14491 47.73 | -26.27 74 54.22 40.51 16.48 | 63.48 - - P H
14491 38.94 | -15.06 54 45.43 40.51 16.48 | 63.48 - - A | H
16650 45.62 -22.58 68.2 48.32 38.35 17.8 58.85 - - P H
17989 52.92 -21.08 74 48.17 43 18.93 | 57.18 - - P H
17989 4413 -9.87 54 39.38 43 18.93 | 57.18 - - A | H
H
H
802.11ax H
HEA40 Full H
CH 110 11100 4536 | -28.64 74 52.81 38.6 14.93 | 60.98 - - P |V
5550MHz 12566 47 .91 -26.09 74 55.2 38.77 15.62 | 61.68 - - P |V
12566 39.12 -14.88 54 46.41 38.77 1562 | 61.68 - - AV
14480 48.25 | -25.75 74 54.73 40.52 16.47 | 63.47 - - P |V
14480 39.46 | -14.54 54 45.94 40.52 16.47 | 63.47 - - AV
16650 46.23 | -21.97 68.2 48.93 38.35 17.8 58.85 - - P |V
17978 51.83 | -22.17 74 47.2 42.9 18.93 57.2 - - P |V
17978 43.04 | -10.96 54 38.41 42.9 18.93 57.2 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2C 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11220 4544 | -28.56 74 52.54 38.82 14.99 | 60.91 - - P H
11785 48.14 |-25.86 74 55.54 38.42 15.27 | 61.09 - - P H
11785 39.35 |-14.65 54 46.75 38.42 15.27 | 61.09 - - A | H
14491 47.86 | -26.14 74 54.35 40.51 16.48 | 63.48 - - P H
14491 39.07 | -14.93 54 45.56 40.51 16.48 | 63.48 - - A | H
16830 46.43 | -21.77 68.2 49.29 37.94 17.96 | 58.76 - - P H
17978 52.94 | -21.06 74 48.31 42.9 18.93 57.2 - - P H
17978 4415 -9.85 54 39.52 42.9 18.93 57.2 - - A | H
H
H
802.11ax H
HES80 Full H
CH 122 11220 46.14 | -27.86 74 53.24 38.82 14.99 | 60.91 - - P |V
5610MHz 12566 47.62 -26.38 74 54.91 38.77 15.62 | 61.68 - - P |V
12566 38.83 |-15.17 54 46.12 38.77 1562 | 61.68 - - AV
14480 48.23 | -25.77 74 54.71 40.52 16.47 | 63.47 - - P |V
14480 39.44 | -14.56 54 45.92 40.52 16.47 | 63.47 - - AV
16830 46.39 | -21.81 68.2 49.25 37.94 17.96 | 58.76 - - P |V
17978 52.46 |-21.54 74 47.83 42.9 18.93 57.2 - - P |V
17978 43.67 | -10.33 54 39.04 42.9 18.93 57.2 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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UNII 2C 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
11140 4573 | -28.27 74 53.06 38.68 14.95 | 60.96 - - P H
12500 4795 |-26.05 74 55.34 38.7 15.59 | 61.68 - - P H
12500 39.16 | -14.84 54 46.55 38.7 1559 | 61.68 - - A | H
14480 47.31 -26.69 74 53.79 40.52 16.47 | 63.47 - - P H
14480 38.52 -15.48 54 45 40.52 16.47 | 63.47 - - A | H
16710 46.75 | -21.45 68.2 49.37 38.36 17.85 | 58.83 - - P H
18000 52.16 | -21.84 74 47.29 431 18.94 | 57.17 - - P H
18000 43.37 | -10.63 54 38.5 431 18.94 | 57.17 - - A | H
H
H
802.11ax H
HE160 Full H
CH 114 11140 4597 | -28.03 74 53.3 38.68 14.95 | 60.96 - - P |V
5570MHz 11785 4817 |-25.83 74 55.57 | 38.42 | 15.27 | 61.09 - - P |V
11785 39.38 |-14.62 54 46.78 38.42 15.27 | 61.09 - - AV
14491 48.16 | -25.84 74 54.65 40.51 16.48 | 63.48 - - P |V
14491 39.37 | -14.63 54 45.86 40.51 16.48 | 63.48 - - AV
16710 46.74 | -21.46 68.2 49.36 38.36 17.85 | 58.83 - - P |V
17989 5225 | -21.75 74 475 43 18.93 | 57.18 - - P |V
17989 43.46 | -10.54 54 38.71 43 18.93 | 57.18 - - AV
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5368.33 49.02 -24.98 74 42.92 32.7 10.18 | 36.78 100 65 P H
5462.32 47.07 -21.13 68.2 40.82 32.72 10.26 | 36.73 100 65 P H
5451.79 37.81 -16.19 54 31.59 32.7 10.25 | 36.73 100 65 A H
* 5720 97.02 - - 90.16 33.22 10.51 36.87 100 65 P H
* 5720 89.94 - - 83.08 33.22 10.51 36.87 100 65 A H
802.11a
5930.75 49.81 -18.39 68.2 42.14 34 10.69 | 37.02 100 65 P H
CH 144
5403.04 48.27 -25.73 74 4212 32.7 10.21 36.76 | 267 359 P \Y,
5720MHz
5469.34 47.92 -20.28 68.2 41.64 32.74 10.27 | 36.73 | 267 359 P \Y,
5452.18 37.7 -16.3 54 31.48 32.7 10.25 | 36.73 | 267 359 A \Y,
* 5720 91.54 - - 84.68 33.22 10.51 36.87 | 267 359 P \Y,
* 5720 84.69 - - 77.83 33.22 10.51 36.87 | 267 359 A \Y,
5932.75 49.91 -18.29 68.2 42.24 34 10.69 | 37.02 | 267 359 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT Report No. : FRIN1011D

UNII 2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 44.57 -29.43 74 51.27 38.98 15.1 60.78 - - P H
12621 47.2 -26.8 74 54.39 38.84 15.64 | 61.67 - - P H
12621 38.41 -15.59 54 456 38.84 15.64 | 61.67 - - A H
14480 49.1 -24.9 74 55.58 40.52 16.47 | 63.47 - - P H
14480 40.31 -13.69 54 46.79 40.52 16.47 | 63.47 - - A H
17160 46.33 -21.87 68.2 48.61 37.9 18.23 | 58.41 - - P H
17989 51.93 -22.07 74 47.18 43 18.93 | 57.18 - - P H
17989 43.14 -10.86 54 38.39 43 18.93 | 57.18 - - A H
H
H
H
802.11a
H
CH 144
11440 45.41 -28.59 74 52.11 38.98 15.1 60.78 - - P |V
5720MHz
12412 47.76 -26.24 74 55.12 38.7 15.56 | 61.62 - - P |V
12412 38.97 -15.03 54 46.33 38.7 15.56 | 61.62 - - AV
14491 47.86 -26.14 74 54.35 40.51 16.48 | 63.48 - - P |V
14491 39.07 -14.93 54 45.56 40.51 16.48 | 63.48 - - AV
17160 47.28 -20.92 68.2 49.56 37.9 18.23 | 58.41 - - P |V
17989 52.6 -21.4 74 47.85 43 18.93 | 57.18 - - P |V
17989 43.81 -10.19 54 39.06 43 18.93 | 57.18 - - A |V
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : D28 of D35
FAX : 886-3-327-0855






